FCC TEST REPORT Report No. : F341402

5.6. Test of Radiated Emission

Radiated emissions from 30 MHz to 24.62 GHz were measured according to the methods defines in

ANSI C63.4-2001. The EUT was placed on a nonmetallic stand, 0.8 meter above the ground plane, as
shown in section 5.6.3. The interface cables and equipment positions were varied within limits of reasonable
applications to determine the positions producing maximum radiated emissions

5.6.1. Major Measuring Instruments

® Amplifier (MITEQAFS44)

RF Gain 40 dB

Signal Input 100 MHz to 26.5 GHz
® Amplifier (HP 8447D)

RF Gain 30dB

Signal Input 100 KHz to 1.3 GHz

@ Spectrum analyzer
Attenuation
Start Frequency
Stop Frequency
Resolution Bandwidth
Video Bandwidth
Signal Input

® Test Receiver
Resolution Bandwidth
Frequency Band

Quasi-Peak Detector

(R&S FSP40)

10 dB

1 GHz

24 GHz

1 MHz

1 MHz

9 KHz to 40 GHz

(SCHAFFNER SCR3501)
120 KHz

9K-1GHz

ON for Quasi-Peak Mode
OFF for Peak Mode
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5.6.2. Test Procedures

1. The EUT was placed on a rotatable table top 0.8 meter above ground.

2. The EUT was set 3 meters from the interference receiving antenna which was mounted on the top
of a variable height antenna tower.

3. The table was rotated 360 degrees to determine the position of the highest radiation.

4. The antenna is a broadband antenna and its height is varied between one meter and four meters
above ground to find the maximum value of the field strength both horizontal polarization and
vertical polarization of the antenna are set to make the measurement.

5. For each suspected emission the EUT was arranged to its worst case and then tune the antenna
tower (from 1 M to 4 M) and turn table (from 0 degree to 360 degrees) to find the maximum reading.

6. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

7. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then testing
will be stopped and peak values of EUT will be reported, otherwise, the emissions which do not
have 3 dB margin will be repeated one by one using the quasi-peak method and reported.

8. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than average
limit (that means the emission level in peak mode also complies with the limit in average mode),
then testing will be stopped and peak values of EUT will be reported, otherwise, the emissions will
be measured in average mode again and reported.
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5.6.3. Typical Test Setup Layout of Radiated Emission

Antenna
Equipment under Test
.
7|V &< Testdistance —3
0.8 M
\]/ Ground Plane —\
|
T 1
TurnTable Recelver
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5.6.4. Test Result of Radiated Emission

*  Test Mode: Mode 1

* Test Distance: 3M

= Temperature: 26 °C

= Relative Humidity: 68 %

= Emission level (dBuV/m) = 20 log Emission level (uV/m)

= Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

m The test was passed at the minimum margin that marked by the frame in the following test record
B Spurious Emission
50 Lewel {dBulW/im} Date: 2003-06-10 Time: 18:13:49

FCC CLASS-B
| -64IB

I SR

+

-20 30 4. 138. 192, 246. 300
Frequency {MHz)
Firte 1 03CHO3-HY
Condition : 3w O03CHO3-MAT HORIZONTAL
EUT : Wireless Z.4G 4P
Powrer 110V /60H=
MODEL i ME-103+Eooster
MEMO  TX CHOL 241ZMH=
! l.SntHinjece+Snthooster+l. Su+5dE1 Ceili
F34dl1402
Over Limit Bead Probe Cable Preamp Aint. Table
Freg Lewsl Limit Line Lewel Factor Loss Factor Remark Pos Pos
MH= dBuV,/m dE dBuW m dBEul’ dE dE dE cm deog
1 E3.6Z0 30.84 -9.16 40.00 51.15 5.34 1.43 E27.08 Peak -—- —-—-
z 74.010 320.67 -2.33 40.00 E0.9E 5.10 1.67 E7.05 Peak -—- —-—-
3 89.940 31.95 -11_55 43_50 48_36 a8.78 1.83 E7.0Z Peak -——= -——=
4 ZE0_0E0 37.81 -8.1% 45.00 43,23 11.34 3.14 EZ&6.60 Peak -—- —-—-
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Date: 2003-06-10 Time: 18:18:03

Lewel {dBulWimj}
]

FCO CLASS-B
-6(IB

FCC CLASS-B-AV
-6(B

s

ket

il e St

300 440, 580. T20. 360, 1000
Frequency {MHz}
Sire 03CHO3-HY
Condition Sm 03CHO3-MAT HORIZONTAL
EUT : Wireless Z.4dG 4P
Power 110V /e0Hz
MODEL : ME-103+Eooster
MEMO 1 TH CHOL 241:2MH=
l.Su+inject+int+booster+l. Sn+5dEL Ceili
F341402
Over Limit Bzad Proke Cable Preaup Ant.  Table
Freg Lewel Limit Line Lewvel Factor Loss Factor PRemark Pos Pos
MH= dBuV/m dE dBuW m dBuly dB dE dB cm deg
1 374_ZOoo 3%.01 -6.99 45,00 48.24 13.82 3.99 Z27.04 Peak -—= -—=
zZ F97_.300 36.48 -9.E52 45.00 45.05F 14_54 4.07 2Z7.18 Peak -—= -—=
a3 G6F4_ 100 37.04 -8_.96 45.00 41.96 17_46 L_BZ E8.00 Peak -——= -——=
L 7EO0.100 3&6.34 -9.65 45.00 33.78 18._40 6.1 Z8.00 Peak -—= -—=
5 785_LE0O0 36,597 -9.03 45.00 39%.95 18_68 6_.34 F8.00 Peak -——= -——=
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a0 Lewvel {(dBuVWim} Date: 2003-06-10 Time: 18:05:12
FCO CLASS-B
| ! -6¢lB
1 2 I 3

|

3o B4, 138. 192, 246, 300
Frequency {MHz)
3ite : 0O3CHO3-HY
Condition : 3w 03CHOS-MAT VERTICAL
EUT : Wireless 2.4G AP
Power : 110V /60Hz
HODEL : ME-1034Eooster
HMEHMO : TX CHO1 241ZMH=
: l.5w+inject+Snthooster+l. Sut5dEL Ceili
F34l402
Ower Limit Bead Probe Cable Preamp Ant Table
Freq Level Limit Line Lewel Factor Loss Factor Bemark Po=s Pos
MH= dBuV/m dE dBul m dBul’ dB dB dB CIL deg
1l | Y4 BEQ 27,18 -EZ. 87 40,00 L5733 L. 21 l.69 27.05 Peak 200 le3
Z 14321320 2e.79 -&.71 43.50 EL1.26 9.893 Z.27 Z&6.832 Peak - -—=
2 ZEO_0ED 5.9 -10.04 45_00 42023 11.34 2.14 Z&.80 Peak - -—=
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Lewel {dBulYim)
80

Date: 2003-06-10 Time: 18:09:27

FCC CLASS-B
-6dB
FCC CLASS-B-AV
-6dB
1 L'
30 |1 f] P
-20
300 440, 580, T20. &0, 1000
Frequency {MHz)
Site 03CHO3-HY
Condition 3m O3CHOS-MAT VERTICAL
ETT : Wireless 2.4k AP
Power i l1l0v/60H=
MODEL : ME-1034Booster
MEMO : T CHO1 Z41ZMH=
l. Sn+inject+Sn+booster+l. Su+5dEBi Ceili
F3dl40z2
Over Limit Bead Proke Cable Preamp int Table
Fregq Lewvel Limit Line Lewel Factor Loss Factor Remark Pos=s Pos=s
MHz d4Bul,/m dBE dBul,/m dEulr dE dE dE CI deg

1 G624 100 3825 -7_.75 45.00 4317 17._46 L.G6Z Z8.00 Peak - -

z 699 700 37.70 -8.30 45.00 41.7&6 1&8.00 E.94 Z2.00 Peak -——= -——=
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107 Lewvel (dBuW/mj) Date: 2003-06-13 Time: 23:14:24
3
FCO CLASS-B
M -64B
/ L\ FCC CLASS-B-AV
7 T T
[
44A_nwwm»himuthwhauvAwﬂw
-20
1000 1400, 1800, 2200, 2600, 3000
Frequency {MHz}
3ite : O3CHO3-HY
Condition : 3m HORN-AWT-10094-0417 HORIZONTAL
EUT : Wireless 2.4G AP
Power ¢ 110V/a0Hz
HMODEL : ME-103+Booster
MEMO : T CHOL Z41:ZMH=
1. Sntinject4+Sntbooster+l. Sm+5dB1 Ceili
F541402
Over Limit Bzad Probe Cable Preaup Ant  Table
Freq Lewvel Limit Line Lewel Factor Loss Factor Remark Pos Pos
MHz dBuV m AR dBuW m AR AR AR dB fad i1} dedg

1 lta0. 000 42 35 -5 &5 74.00 E4 02 E7.E2 4.80 322.0F Teak —-—- -—=
z 1lEa0. 000 2462 -19. 32 E4.00 40.32E5 E7.E8 4.80 322_0F Awerage —-—- -—=

SPORTON International Inc. FCC ID. . PY3-ANT24BX
TEL : 886-2-2696-2468 Page No.  : 450f 160
FAX : 886-2-2696-2255 Issued Date : Aug. 26, 2003



FCC TEST REPORT Report No. : F341402

Date: 2003-06-13 Time: 23:19:29

Lewel {dBuWimy}
107
FCO CLASS-B
-6dB
1
U PV A € CLASSBAY
1 -60B
44
-20 3000 3400, 3800. 4200, 4600, 5000
Frequency (MHz}
Gite : 03CHOZ-HY
Condition : 3w HORN-ANT-10094-0417 HORIZONTAL
EUT : Wirelezss 2.4 AP
Power : 110V e0H=z
NODEL : ME-1034Booster
MENMOD : T CHOL Z41ZMH=
l.Su+inject+intbooster+l. Snt+sdEil Ceili
Fa4l402
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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Lewel {dBuVWim) Date: 2003-06-13 Time: 23:39:30
107 =
FCO CLASS-B
il 608
J/ \\ FCC CLASS-B-AV
1 4 ,_M
[ el
Ll v
-20
1000 1400, 1800, 2200, 2600, 3000
Frequency {MHz)
Site : 03CHO3-HY
Condition : Sm HORN-ANT-10094-0417 WERTICAL
EUT : Wireleszz 2.4G 4P
Power : 110W/60H=z
MODEL : ME-10353+Ecoster
MEMO : TX CHOL Z41:-MH=
: l.5nt+inject+Sntbhooster+]l. Sut5dE1 Ceili
Fidldoz
Ower Limit Bead Probe Cable Preamp Ant Table
Fregq Level Limit Line Level Factor Loss Factor Pemark Pos Pos=s
MHz dEuV,/m dE dBul./m dABuat dE dE dE I deg
1 1054 _ 000 4&6_50 -Z7.50 74.00 E5.40 EE_05 3.9% 37.94 Peak -—= -—-
Z 1054 _ Q00 z9.35 -Z4.565 E54.00 38.2Z5 EE_0OE 3.9% 37.94 Awerage -—= -—-
3 152&_ 000 34,07 -12.9%3 E54.00 392,83 ET7.6Z2 481 3Z85.05 Awerage -—= -—-
4 152&_ 000 47.73 -E&.27 74.00 E3.35 ET7.6Z 481 35.05 Peak -—= -—-
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Date: 2003-06-13 Time: 23:34:34

Lewel (dBuW/im}
107
FCC CLASS-B
-6aB
1
P oL Wﬂwss—ﬂ—ﬁﬂ
3 -6aB
44
-20
3000 3400. 3800. 4200. 4600, 5000
Frequency {MHz)
Site : 03CHOS-HY
Condition : 3m HORN-ANT-10094-0417 WERTICAL
EUT ! Wirelezs Z.4G AP
Power : 110W/60Hz
MODEL : ME-1034Eooster
MEMO : Tx CHOL Z412MH=z
: l.So+inject+intbooster+l, Sm+5dEL Ceili
F341402
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission Level Margin Detect
Polarity Factor Loss
(MHz) (dBim) (dB) (dBuV)(dBuV/m) (u/m) (dBuV/m) (uV/m) (dB) Mode
2414000 H 3018 598 6466 - ; 100.82  109900.58 Peak
2414000 H 3018 598 56.08 - . 92.24  40926.07 AV.
4820000 H 3326 916 1497 7400 5011.87 57.39 74046 -16.61 Peak
4820000 H 3326 916 7.42 5400 50119 4984 31046 -416 AV.
2414000 V 3018 598 59.38 - . 9554  59841.16 AV.
2414000 V 3018 598 6576 - ; 101.92 124738.35 Peak
4822000 V 3326 9.6 1578 7400 5011.87 5820  812.83 -1580 Peak
4822.000 V 3326 916 595 5400 50119 4837 26212 -563 AV
7236.000 V/H - e
9648.000  V/H - Poak.
12060.000 V/H ; Poak.
14472.000 V/H - i
16884.000 V/H ; Poak.
19296.000 V/H . Poak.
21708.000 V/H ; Poak.
24120.000 V/H - P

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above

Test Engineer:

Jay Zhong

Jay
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*  Test Mode: Mode 2

* Test Distance: 3M

= Temperature: 26 °C

* Relative Humidity: 68 %

= Emission level (dBuV/m) = 20 log Emission level (uV/m)

= Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

m The test was passed at the minimum margin that marked under gray area in the following table,
and its antenna height is 2 m, turn table degree is m°

B Spurious Emission

30 Lewel {dBuWimj} Date: 2003-06-14 Time: 00:02:11
FCC CLASS-B
I
f =GelB
[
|
3
30 1 2

-20 30 g4, 138. 192, 246, 300
Frequency (MHz)
3ite : 03CHO3-HY
Condition : 3m O03CHOS-MAT HORIZONTAL
EOT i Wireless Z.4G AP
Pomrer : 110V /80H=
HMODEL : ME-103+4Eaooster
MEMO : T CHO1 241:ZMH=z
: 0.5Sm+inject+l. m+hooster+l. Su+5dEi Ceili
Fa3d4140=2
Over Limit Bzad Frobe Cable Preamp Ant Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Remark Pos=s Pos=s
MHz dBuy./m dE dBuW /m ARl AR AR AR oI deg
1 110.720 Z6.89 -1lg.51 43, 50 45 31 Q.68 -1.74 Eg.9& Peak -—- -—
z 124770 Z7.40 -1&.10 432, 80 4531 10.2Z5 -1.86 Z6.320 Pesk -—- -—
3 ZEO_0E0 30.24 -15.76 45.00 48.11 11.34 -Z2.61 Z6.60 Peak -—- -—
SPORTON International Inc. FCC ID. : PY3-ANT24BX
TEL : 886-2-2696-2468 Page No. : 50 of 160

FAX : 886-2-2696-2255 Issued Date : Aug. 26, 2003



FCC TEST REPORT

Report No. : F341402

Date: 2003-06-14 Time: 00:22:34

Lewvel {dBuVWim}
B0

FCC CLASS-B
-&dB
FCC CLASS-B-AV
-6dB
f 2 3
k1]
-20
300 440. 580, T20. B&0. 1000
Frequency (MHz}
Fite 1 O3CHOS-HY
Condition @ 3m O3CHOS-MAT HORIZONTAL
EUT i Wireless Z.4G AP
Power ¢ 110V /60H=z
HMODEL : ME-1053+Eoaoster
MEMO : TH CHOL 241:-MH=
0, 5hn+inject+l. Smtbooster+l. Sn+5dEL Ceili
F341402
Over Limit Bead Probe Cabhle Preanp Ant  Table
Freq Lewel Limit Line Lewel Factor Los=s Factor Remark Pos Pos
MHz dEBEuW/m AdE dBul/m dBulr AR AR AR fad i1} deg
1 374 200 3Z.68 -13.3Z 46.00 4340 13.82 -3.50 Z27.04 Peak - -
z 3%7.300 30.37 -15.63 456.00 46.52 14.54 -3.51 Z27.18 Peak - -
3 624_100 30.53 -15.47 45.00 45.4% 17 486 -4_4F Z8.00 Peak - -
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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80 Lewvel {dBulYim) Date: 2003-06-14 Time: 00:42:36

FCC CLASS-B
| ]

30 B4, 138, 192, 246, 300
Frequency {MHz)
Fite : O3CHOS-HY
Conditicon : Sm O3CHO3-MAT WERTICAL
EUT : Wireless Z2.4G AP
Power : 110V/60Hz
MODEL : ME-103+Eooster
HEMO : T® CHOL 241:2ZMH=
: 0.5bmtinject+l. bntbooster+l. bwt+5dBEi Ceili
F34140Z2
Owver Limit Bzad Probe Cable Preanp ant.  Tahkle
Freq Lewel Limit Line Lewel Factor Los=s Factor Remark Fos=s Po=s
MH= dABuW/m dE dBul,/m dABEu dB dE dB O de
1 L4 E70 EZ9_.E51 -10.4% 4000 Ez_L1E E.g7 -1.3% E7.09 Peak -— -—-

4 143,130 3z2.84 -10.66 43.50 E1.758 9.9% -z.07 Z26.83 Peak -—- -
3 E50.050 E5.6% -17.31 46.00 46,56 11.34 -Z.61 E6.60 Peak -—= -

SPORTON International Inc. FCC ID. . PY3-ANT24BX
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Date: 2003-06-14 Time: 01:03:23
FCC CLASS-B
Bl

Lewel {dBuWim)
B0

FCC CLASS-B-AV
-6¢1B

30

Lt

300 440, 580, T20. B60. 1000
Frequency {MHz)
Site Q3CHOZ-HY
Condition : 5w O3CHO3-MAT VERTICALL
EUT : Wireless 2,406 AF
Power : 110%/60H=
MODEL : ME-103+Eooster
MEMD : TX CHOL -41-MH=
0. 5p+inject+l. Smtbooster+l. Sn+5dEL Ceili
Fidl402
Over Limit Bead Probe Cable Freamp int. Table
Freg Level Limit Line Lewel Factor Lo=s=s Factor Remark Pos Pos=s
MHz dEuV,/m dE dBul./m dABuat dE dE dE I deg
1 274 200 32.41 -13.E5% 45£.00 49,132 13.82 -2.50 E7.04 Peak -—= -—-
Z 624,100 33.85 -1z 15 45.00 48.81 17.456 -4.42 E83.00 Peak -——= -——=
3 7EO0. 100 31.87 -14.33 456.00 4&6.2F 18.40 -4.95 E5.00 Peak -—= -——=
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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Lewvel {dBu¥im} Date: 2003-06-13 Time: 23:45:32
107 7
FCC CLASS-B
M -6dB
/ ‘\ FCC CLASS-B-AV
2 s w—-«-r..._n—,-—-r-—-\w«-vlr IL,,-a—n e Sl
TR Ty
44A,m¢nmmJMb”*“JL’M“L“qufv
-20
1000 1400, 1800, 2200, 2600, 3000

Frequency (MHz)

Site i O3CHO3-HY
Condition : 3m HORN-ANT-10094-0417 HORIZONTAL
EUT i Wireless Z.40G AP
Power v 110V /e0Hz
HODEL : ME-1034Eooster
HMEMO : Tx CHOL 241:2MH=
: 0.5n+inject+l. Smtbooster+]l. Sm+5dEi Ceili
F3dld0z
Oyer Limit Bead Probe Cable Preamp Ant Table
Freq Lewel Limit Line Lewel Factor Loss Factor Bemark Pos=s Pos
MHz dBuV./m dE dBuW/m dEuW dE dE dE cm deg

1 lE20.000 324.66 -19.3234 E4_.00 40.33 EZ7.E2 4.280 38.05 Average —-—- -——-
Z 1530_000 4735 -F&. 65 74_00 L3 0F 2Z7_E8 4_80 33.0E5 Pealk —-—- -——-
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Date: 2003-06-02 Time: 17:16:37

Lewvel {dBuWim}
107
FCO CLASS-B
-60B
1
o . NN g o oo e T
1 -60B
44
-20
3000 3400, 3800, 4200. 4600. 5000
Frequency {(MHz)
Hite : 0O3CHO3-HY
Condition : 3m HORN-ANT-10094-0417 HORIZONTAL
ETT : Wireless 2.4G AP
Power 110V /60H=z
MODEL : ME-103+Eooster
MEMO : T CHOL Z41ZMH=
: 0.5w+inject+l. Smtbooster+l. Su+5dEL Ceildi
F3d140z2
SPORTON International Inc. FCC ID. : PY3-ANT24BX
Page No. : 55 0f 160

TEL : 886-2-2696-2468

FAX : 886-2-2696-2255 Issued Date : Aug. 26, 2003



FCC TEST REPORT Report No. : F341402

7 Lewvel (dBuWim) Date: 2003-06-13 Time: 23:50:44

pu

FCC CLASS-B
il -6dlB

j \ FCC CLASS B-AV

T | st tend T 1 o

b

-20

1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
3ite : 03CHO3-HY
Condition : 3m HORMN-ANT-10054-0417 VERTICAL
EUT : Wireless Z.4G 4P
Power 110V /60H=
MODEL i ME-1034+Eooster
HMENO : TX CHOL 241:2MH=
0L hmt+inject+l. Swtbooster+l, bot+5dEL Ceili
F3d4l40z
Over Limit Fead Probe Cable Preanp Ant. Table
Freq Lewel Limit Line Lewel Factor Lossz Factor Remark Pos=s Pos
MHz dEuW/m dE dBuV,/m dBual’ dE dE dB I deqg

1 1E2& 000 43,72 -2L. E7 74,00 E4.35  ET.EEZ 4,21 228.0F5 Peak -—- -—=
z 153&_ 000 33.%3 -20.07 E4_00 33 85 ET7_EE 4_81 38.05 Awerage -—- -—=

SPORTON International Inc. FCC ID. . PY3-ANT24BX
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Date: 2003-06-02 Time: 17:21:29

Lewel {dBuVim}
107
FCC CLASS-B
-6ilB
1
s i re e ol S
-6ilB
44
-20
3000 3400. 3800. 4200. 4600. 5000
Frequency {MHz)
Hite : 03CHO3-HY
Condition : 3w HORN-ANT-10094-0417 WERTICAL
EUT : Wireless Z.4G AP
Power : 110vV/e0H=
HODEL : ME-1053+Eooster
MEMO : TX CHOL Z412MH=
: 0. 5imt+inject+l. Smtbooster+l. Smt+5dEL Ceili
Fz4l402
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission  Level Margin Detect

Polarity Factor Loss

(MHz) (dB/m) (dB) (dBuV)(dBuv/m) (u/m) (dBuV/m) (uV/m) (dB) Mode
2416000 H 3017 598 6590 - i 102.05 126619.33 Peak
2416000 H 3017 598 5696 - i 9311  45237.65 AV.
4822000 H 3326 916 1674 7400 5011.87 5916  907.82 -14.84 Peak
4822000 H 3326 916 7.39 5400 50119 49.81 30939 419 AV.
2412000 V 3018 598 6748 - ; 103.64 152054.75 Peak
2412000 V 3018 598 6015 - ; 96.31  65388.29 AV,
4822000 V 3326 916 1642 7400 5011.87 5884 87498 -15.16 Peak
4822000 V 3326 916 1127 5400 50119 5369 48362 -0.31 AV.
7236.000 V/H - P
9648.000 V/H - Poak.
12060.000 V/H ; Poak.
14472.000 V/H - P
16884.000 V/H ; Poak.
19296.000 V/H . Poak.
21708.000 V/H ; Poak.
24120.000 V/H - P

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above

Jay

Test Engineer:
Jay Zhong

SPORTON International Inc. FCC ID. . PY3-ANT24BX
TEL : 886-2-2696-2468 Page No.  : 58 0f 160
FAX : 886-2-2696-2255 Issued Date : Aug. 26, 2003



FCC TEST REPORT Report No. : F341402

*  Test Mode: Mode 3

* Test Distance: 3M

= Temperature: 26 °C

* Relative Humidity: 68 %

= Emission level (dBuV/m) = 20 log Emission level (uV/m)

= Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

B The test was passed at the minimum margin that marked by the frame in the following table
W Spurious Emission

80 Lewel {dBuWim} Date: 2003-08-25 Time: 21:08:40
FCC CLASS-B
| ' -6lB
2 I E
1 [+
kL]
-20
30 B4, 138. 152, 2486, 300

Frequency {MHz)

Gite i 0O3CHO3-HY
Condition : 3m O03CHO3-MAT HORIZONTAL
EUT i WMireless Z.4G AP
Power ¢ 110V /60H=z
HODEL 1 ME-103+Baooster
MEMD : TX CHOL 241:2MH=z
: 0.5w+Hinject+l. SmiBooster+l. Smt+l18dB1 Patc
F341402
49
Over Limit Bead Probe Cable Preanp Ant  Table
Freg Lewvel Limit Line Lewel Factor Loss Factor Remark Pos Pos
MHz dBu¥/m dB dBuVW./m dBuy fals] fals] fals] CIn deg
1 E2_5970 3Z.48 -7_EZ 40.00 ELEZ_8E L. 1& 1.528 Z7.08 Peak -—- -—-
z 93.450 325.49 -7.01 42.580 ELE.EL 2.98 1.71 E£7.01 Peak - -
3 ZE0O_0QED 327.3% -g2.6l d4&.00 EO0.04 11.:34 2.6l E&.&0 Peak -—- -—-
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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80 Lewvel {dBuW/imj} Date: 2003-08-25 Time: 21:13:01
FCC CLASS-B
-6dB
FCC CLASS-B-AV
-6dB
o]
1
P
snmuw
-20
300 440, 580. T20. 860, 1000
Frequency (MHz)
Fite : 0O3CHO3-HY
Condition : 3m 03CHOS-MAT HORIZONTAL
EOT i Wireless 2.4 4F
Power 1 110v¥/a0Hz
MODEL : ME-1034Eooster
MEMO : T CHOL1 Z412MH=
: 0.5mHinject+l. Sm+Booster+l. Sm+15dE1 Patc
Fidl4oz
49
Over Limit Bead Probe Cable Preamp Ant Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Bemark Pos Paos
MHz dBuW/m dE dBu¥W/ m ABu dE dB dEB fubi} deg
1 343400 329,82 -6.48 46.00 EO.12 12.72 3.40 EE6.86 Peak -—= -—=
z 1 374 _FZ00 41.5%8 -4.0F 46.00 E1.70 1382 3.E0 E7.04 Peak - -
] 441 _ 400 37.54 -3.48 4600 45.Z0 1521 2.584 E7.41 Peak -——- -——-
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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80 Lewvel {dBuW/imj} Date: 2003-08-25 Time: 20:59:51

FCC CLASS-B
3 -6dB

3M\WF NW

-20 30 B4, 138. 192, 246, o0
Frequency (MHz)
Fite 1 O3CHO3-HY
Condition : 3w 03CHOS-MAT VERTICAL
EUT i WMireless Z.40 AF
Power : 110V /60Hz
HMODEL : ME-103+Booster
MEHMO : TX CHO1 241ZMH=
0. SutHinject+l, Sut+Booster+l, Sut+lSdEL Patc
Fidldoz
49
Over Limit Bead Probe Cable Preawp Ant Table
Freq Level Limit Line Lewel Factor Loss Factor Pemark Pos Pos
MHz dBul/m dB dBu¥/m dBul’ dE dE diE cm deg

11! e 170 35,31 -4.63 40,00 5533 S.az 1.55 27.05 Peak -——- -—-
z 1 9L 3240 27.5% -E_91 432 B0 LE3_7Z _na .73 E7.01 Peak -—- -—
2! 143,120 23,05 -4_.45 43,50 L53.3E 9.99 Z.07 Z6.23 Peak -——= —-——-

W
=

SPORTON International Inc. FCC ID. . PY3-ANT24BX
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80 Lewvel {dBuW/imj} Date: 2003-08-25 Time: 21:08:12
FCC CLASS B
-6iB

FCC CLASS-B-AV
-6dB

Eu

" WWM

300 440, 580. T20. B60. 1000
Frequency (MHz)
Gite i 0O3CHO3-HY
Condition : 3m 03CHO3-MAT VERTICAL
EUT ! WMirelesz Z.4C AF
Power : 110V/60H=z
MODEL 1 ME-103+Booster
MEMO : T CHOLl Z41:2MH=
r 0L 5mHindject+l, SudBooster+l, Sutl3dBEi Patc
F34l402
49
Ower Limit Bead Probhe Cable Preaup Ant Tahle
Freq Level Limit Line Lewel Factor Loss Factor Pemark Pos Pos
MHz dBuW/m dB dBuW/m dBuw de dbB dbB oI deg
1! 65%.000 41.9% -4.01 46.00 47.Za 17.399 474 Z&_00 Peak 1z6 53

-

TEE_E00  35.37 -9.03 46,00 41.2Z6 13.68 .03 E£8.00 Peak -—= -—-
2 931.400 37.2E -2.6% 45,00 35,78 19 EE £.73 EV7.T7L Peak -—= -—-

m

SPORTON International Inc. FCC ID. . PY3-ANT24BX
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Lewvel {dBul¥/imj} Date: 2003-08-25 Time: 18:04:31

3

FCC CLASS-B

13 -6dB
v
1 n FCC CLASS-B-AV
54 h; T
M o [:
y i
01000 1400, 1800. 2200, 2600, 3000
Frequency (MHz)
Gite i 0O3CHO3-HY
Condition : 3m HORN-ANT-6741 HORIZONTAL
EUT ! WMirelesz Z.4C AF
Power : 110V/60H=z
MODEL 1 ME-103+Booster
MEMDO : T CHOL1 Z41:2MH=
r 0L 5mHindject+l, SudBooster+l, Sutl3dBEi Patc
F34l402
49
Over Limit Bead Probe Cable Preamp Ant  Table
Freq Lewel Limit Line Lewel Factor Loss Factor Pemark Pos Pos
MHz dBuW/m dBE dBuW/m dABu dB dB dB oI deqg

1 Z334_000 Ez. 96 -Z1.04 74.00 5526 Z3.09 6.1z 41_11 Peak -—- -—

Z £334_ 000 3I5_10 -l2.90 L4 .00 42,00 Z5.09 .12 41.11 Awverages -——= -——=

L ! E4L4_ 000 g9.z23 -4.77 74,00 775.20 0 z28.33 .28 41.1%8 Peak -——= -——=

[ z4E54_ 000 4z.00 -1Z.00 E4_00 42 87 Z285.33 E6.28 41.1% Awverage -—- -—-

7 2478. 000 gZ2.63 -11.37 7?4.00 £69.13 Z8.38 £.31 41.1% Peak -——= -——=

2 478000 3F5.88 -1l8.1z L4 .00 42, 383 Z5.3%8 £.31 41.19 Average -—- -—-
SPORTON International Inc. FCC ID. . PY3-ANT24BX
TEL : 886-2-2696-2468 Page No.  : 63 0f 160
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Lewvel {dBul¥/imj) Date: 2003-08-25 Time: 19:06:01

FCC CLASS-B
-6iB

FCC CLASS-B-AV

54
. Jmir L P T L VR TP R I IR PR LR
W'
0 3000 3400. 1800. 4200, 4600. 5000
Frequency {MHz)
Fite : 03CHO3-HY
Condition : 3w HORN-ANT-6741 HORIZONTAL
EUT t Wireless Z.4d:F A4F
Power : 110V/60H=Z
MODEL : ME-1034Eooster
MEMO T CHOL 2412MH=
0L SmHindect+l. Su+Booster+l. Sut+lSdEi Patc
: F341402
a9
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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110 Lewvel {dBu¥/imj) Date: 2003-08-25 Time: 19:09:34
FCC CLASS-B
P 6B
55 f x““, FCC CLASS B-AV
1 i ¥ a8

Wwﬂl (I i e —

1000 1400, 1800, 2200. 2600, 3000
Frequency {MHz)
Fite 1 O3CHO3-HY
Condition : 3m HORN-ANT-6741 WERTICAL
EUT i WMireless Z.46 AF
Power : 110v¥/60H=z
MODEL : ME-1034+Eooster
MEMO i T CHOL 241:2MH=
r 0L 5mHindject+l, SudBooster+l, Sutl3dBEi Patc
F34l402
49
Ower Limit Bead Probhe Cable Preaup Ant Tahle
Freq Level Limit Line Lewel Factor Loss Factor Pemark Pos Pos
MHz dBuW/m dB dBuW/m dBuw de dbB dbB oI deg

1 1896 000 4&6.87 -27.323 74.00 EE. &3 EE_T7E 489 40_&6 Peak -—- -—
z l59c.000 24,51 -19.43 S54.00 44 52 Z5.75 4.8% 40.66 Average -——= -—=

SPORTON International Inc. FCC ID. . PY3-ANT24BX
TEL : 886-2-2696-2468 Page No. : 650f 160
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107 Lewvel {dBul¥/imj) Date: 2003-08-25 Time: 18:59:28

FCC CLASS-B
-6dB

FCC CLASS-B-AV

54

0 3000 3400. 1800. 4200, 4600. 5000
Frequency {(MHz)
3ite : O3CHOS-HY
Condition : 3w HORN-ANT-6741 VYERTICAL
EUT t Wireless Z.4G AF
Power : 110V/60H=
MODEL : ME-1034+Eooster
MEMO : T CHOL 2412MH=
r 0L 5mHindject+l, SudBooster+l, Sutl3dBEi Patc
: F341402
49
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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FCC TEST REPORT

Report No. : F341402

B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission Level Margin Detect
Polarity Factor Loss
(MHz) (dB/m) (dB) (dBuV)(dBuv/m) (u/m) (dBuV/m) (uV/m) (dB) Mode
2412000 H 2824 622 6575 - i 100.21 102447.18 Peak
2412000 H 2824 622 5960 - i 9406  50466.13 AV.
4822000 H 3306 9.06 1173 7400 5011.87 53.85 49261 -2015 Peak
4822000 H 3306 9.06 472 5400 50119 4684 21979 716 AV.
2412000 V2824 622 7041 - ] 104.87 175186.24 AV,
2412000 V 2824 622 7509 - ; 109.55 300261.74 Peak
4822000 V ; Poak.
7236.000  V/H ; Poak.
9648.000 V/H ; Poak.
12060.000 V/H ; Poak.
14472.000 V/H ; Poak.
16884.000 V/H ; Poak.
19296.000 V/H ; Poak.
21708.000 V/H . Poak.
24120.000 V/H ; Poak.

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above

Test Engineer:

Jay Zhong

oy

SPORTON International Inc.

TEL : 886-2-2696-2468

FAX : 886-2-2696-2255

FCC ID.
Page No.
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FCC TEST REPORT Report No. : F341402

*  Test Mode: Mode 4

* Test Distance: 3M

= Temperature: 26 °C

= Relative Humidity: 68 %

= Emission level (dBuV/m) = 20 log Emission level (uV/m)

- Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

m The test was passed at the minimum margin that marked under gray area in the following table,
and its antenna height is 2 m, turn table degree is ﬁ°

B Spurious Emission

30 Lewvel {dBulWimj} Date: 2003-07-12 Time: 11:33:25
FCC CLASS-B
| : 618
| 2 |
T
30
-20
30 B4, 138. 192, 246, 300

Frequency {MHz)

Site : Q3CHO3-HY
Condition : 3w O0SCHO3-MAT HORIZONTAL
EUT i Wireless 2.4G AP
Power 1 110V/60H=z
MODEL : ME-1034Eooster
MEMO : Tx CHO1 241-MH=
0L Sw+Hinject+l. Swtbooster+l. Sut+9dEL Dipol
F34140:2
Over Limit Bead Probe Cable Preanp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Remark Pos=s Paos
MHz dBu¥W,/m dE dBul m dBEuly dE dE dE [=} 1Y deg
1 Eg.450 30,38 -9.62 40_.00 E0.44 L.g3 l.40 E7.09 Peak -—- -—=
z 151_500 34.92 -8.58 43.50 E0.14 Q.22 Z.35 EB.79 Peak -—- -—=
e ZEO.0EOD 37.81 -8.1% 45.00 49932 11.34 2.14 E&.&60 Peak -—- -—=
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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30 Lewel (dBu¥Wim) Date: 2003-07-12 Time: 11:52:14
FCC CLASS-B
-64B

FCC CLASS-B-AV
-64B

» el

-20

300 440, 580. T20. B60. 1000
Frequency {(MHz)
3ite : 03CHOS-HY
Condition : 3m O03CHO3-MAT HORIZONTAL
EUT : Wireless 2.4G 4P
Powrer : 110V/60Hz
HODEL : ME-103+Booster
MENMOD 1 TX CHOL Z412Z2MH=
: 0. tm+inject+l. Smtbooster+l. Sn+9dEi Dipol
F3d4l40z
Ower Limit Bzad Probe Cable Preanp nt Table
Freq Lewel Limit Line Lewvel Factor Loss Factor Remark Pos= Po=
MHz dBuV m dE dBuW m dBul dE dE dE cIn deg

1 336600 35.36 -7.64 456.00 456.35 14 5E 4.07 27.15 Peak - -

z 7E0_100 38_E5 -7.75 45_ 00 4163 18_40 &_16 Z8.00 Peak -——- -—=

3 786_500 35_41 -7_E53 45_ 00 41.33 13_68 6._34 Z8.00 Peak -——- -—=
SPORTON International Inc. FCC ID. . PY3-ANT24BX
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a0 Lewel {tBuV/in} Date: 2003-07-12 Time: 10:5432
FCC CLASS-B
| ' -6lB
2 I 3

i et i

-20 30 B4, 138. 192, 246. 300
Frequency {MHz)
Fite : O3CHOS-HY
Condition : 3m O3CHO3-MAT VERTICAL
EUT : Wireless Z.4G AP
Fower : 110V /60H=
HODEL : ME-1034Booster
MEMO 1 T CHOL1 Z41EZMH=
0. Smtinject+l. Suthooster+l. Snt+9dBi Dipol
F3dl40z
Over Limit Bead Probe Cable Preamp Ant  Table
Freg Level Limit Line Lewel Factor Loss Factor Bemark Pos Paos
MHz dBEuV,/m dE dEul,/m dBEul’ dE dE dE cm deg
1 Le_ 460 3E.4% -7.51 40,00 E2_EE L.E3 l.40 Z7.0% Peak -—- -—-
Z 143.130 36.01 -7.4% 4380 50.58 .93 Z.27 Z6_.83 Peak 1aa 50
3 ZE0.0E50 3E5.78 -10.2E 4&5.00 47.50 11.324 .14 Z&.&0 Peak -—= -—-=
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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FCC TEST REPORT Report No. : F341402

50 Level {dBu¥/m} Date: 2003-07-12 Time: 11:12:47
FCC CLASS-B
-6ilB

FCC CLASS-B-AV
-6iB

“ MMML.«JU\JMW

300 440, 580, T20. 60, 1000
Frequency {MHz}
Fite t O3CHO3-HY
Condition : 3m 03CHOS-MAT VERTICAL
EUT i Wirelesz Z.4G AP
Power i 110V/60Hz
HODEL : ME-103+Booster
MEMDO : TX CHOL Z41:ZMH=
r 0L EmHindject+l. Sntbhooster+l. Snd2dBi Dipol
F341402
Ower Limit Bead Frobe Cable Preamp Ant Table
Freq Level Limit Line Lewel Factor Loss Factor Remark Pos Pos
MH= dBuW,/m dBE dBuV/m ARl dE dE dE cm deg
1 274 _E00 ZFB_EE -7.78 45,00 47.45 132 8E 2.93% E7.04 Peak -—= -——=
Z &Z4_100 37.858 -8.15 46.00 42.77 17_46 E.BZ Z8.00 Peak -—= -——
2 7E0_100 3B.5l -7.459 45,00 4155 1z_40 &.1lé E8.00 Peak -—= -——=
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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107 Level {dBu¥/m} Date: 2003-08-09 Time: 18:38:36
FCC CLASS-B
| -6dB
i
3 3 FCC CLASS-B-AV
5 1 AR A 548,

1000 1400. 1800. 2200. 2600, 3000
Frequency (MHz)
Gite i 03CHO3-HY
Condition : 3m HORN-ANT-6741 HORIZONTAL
EUT : Wireless Z.4G AP
Power i 110V /a0Hz
MODEL : ME-1034Eooster
MEMD : T CHOL1 Z41:2MH=
: 0.5m+inject+l. SmtBooster+l. Su+3dEi Dipol
Ower Limit Bead Probe Cable Preanp Ant Table
Freq Level Limit Line Lewel Factor Loss Factor Pemark Pos Pos
MH=z dBuW/m dE dBuV,/m dEul’ dE dE dE oI deg
1 1588 000 LO.07 —-23.93 774.00 46.5F Z2E_7E 488 EZ7.05 Peak - -
z l588.000 32.01 -21.%5% E4.00 Z238.46 Z25.7Z 4.88 E7.08 Average -—= -—=
3 Z308_ 000 L4595 -19.01 74.00 42.0Z Z85.03 E6.0% E7.1E5 Peak -—- -—-
4 za0g_ 000 29 48 -14. 52 L4 00 ZFELEL 2803 .09 EZ7.15 Awverage - -
7 z470_000 &1.39% -1E.&1 74.00 E3.90 28 36 &30 EZ7.17 Peak - -
2 ! 2470.000 45.%3 -4.07 54,00 4Z.44 2836 £.30 ET7.17 Average -—= -—=
a zEZ&_000 L55_30 -1 70 74.00 4757 EZ8_EZ 6.3% E£7.18 Peak - -
10 zhRz&e_ 000 3900 -1&5.00 L4 00 ZL.ET EZE_ERE £.3% E7.18 Average -——- -——-
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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107 Lewvel {dBul¥/imj) Date: 2003-08-09 Time: 18:41:24

FCC CLASS-B
-6dB

54 eereoroeeni " WWWM
. _6dB
0 3000 3400. 1800. 4200, 4600. 5000
Frequency (MHz)
Gite i 03CHO3-HY
Condition : 3w HORN-ANT-6741 HORIZONTAL
EUT t Wireless Z.4G AF
Power : 110V/60H=z
HMODEL 1 ME-1034Eooster
MEMO : T CHOL 2412MH=

0L 5nHindject+l, SudBooster+l, Sut2dEL Dipol

FCC ID. : PY3-ANT24BX
Page No. : 73 0f 160
Issued Date : Aug. 26, 2003

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255



FCC TEST REPORT Report No. : F341402

120 Lewvel {dBul¥/imj) Date: 2003-08-09 Time: 18:50:57
4
E FCC CLASS-B
T L -6dlB
'y,
&0
] PG CLASS:A-AW
J it M ] 6B
e T il
01000 1400. 1800. 2200. 2600, 3000
Frequency (MHz)
Gite i 03CHO3-HY
Condition : 3m HORN-ANT-6741 WERTICAL
EUT t Wireless Z.4G AF
Power : 110V/60H=z
HMODEL 1 ME-1034Eooster
MEMO : T CHOLl Z41:2MH=
0L 5nHindject+l, SudBooster+l, Sut2dEL Dipol
Over Limit Bead Probe Cable Preamp Ant Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Bemark Pos Paos
MHz dBuW/m dE dBu¥W/ m ABu dE dB dEB fubi} deg

1l ! Z308. 000 £9.45% -4 51 74,00 EE.EZ z3.o02 £€.0% E7.1E Peak -—= -—

Z ! Z30s.000 50.6% -3.31 E4.00 437 Z8.03 &.0% E7.15 Awverage -——= -——=

LV E49Fz_000 L5Z.47 -1.53 E4.00 44_.91 Z8.41 6,33 E7.1%8 Awverage -——= -——=

& | E43Z_000 T3 EZ O -0.77 74,00 &E.ET EE5.41 6,33 EZ7.18 Peak -—- -—-

7 Z83Z_000 4583 -8_.4F L4_ 00 37.82Z Z8.54 640 £7.18 Awverage -——= -——=

2 ZE3z.000 &5.17 -8.23F 74,00 L57.41 Z5.54 E.40 Z£7.18 Peak -—- -—-
SPORTON International Inc. FCC ID. . PY3-ANT24BX
TEL : 886-2-2696-2468 Page No.  : 74 of 160
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Date: 2003-08-09 Time: 18:45:48

Lewvel {dBul¥/imj)
107
FCC CLASS-B
-6ilB
1
T s s (o S U YU HO PP YRR ;o vl . 50 - B LT
54 -6dB
0 3000 3400. 1800. 4200, 4600. 5000
Frequency (MHz)
Gite i 03CHO3-HY
Condition : 3w HORN-ANT-6741 VERTICAL
EUT t Wireless Z.4G AF
Power : 110V/60H=
HMODEL 1 ME-1034Eooster
MEMO : T CHOL 2412MH=
0L 5nHindject+l, SudBooster+l, Sut2dEL Dipol
SPORTON International Inc. FCC ID. : PY3-ANT24BX
Page No. : 750f 160

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
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FCC TEST REPORT

Report No. : F341402

B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission Level Margin Detect
Polarity Factor Loss
(MHz) (dBim) (dB) (dBuV)(dBuV/m) (u/m) (dBuV/m) (uV/m) (dB) Mode
2412000 H 2824 622 6587 - ; 100.33  103872.36 AV.
2412000 H 2824 622 7182 - . 106.28 206062.99 Peak
4824000 H 3307 906 1520 7400 5011.87 57.33 73536 -16.67 Peak
4824000 H 3307 906 1155 5400 50119 5368  483.06 -0.32 AV
2412000 V 2824 622 6596 - - 100.42  104954.24 AV.
2412000 V 2824 622 7389 - ; 108.35 261517.04 Peak
4824000 V 3307 906 1634 7400 5011.87 5847 83849 -1553 Peak
4824000 V 3307 906 1169 5400 50119 5382 49091 -0.18 ALV
7236.000 V/H - P
9648.000 V/H - Poak.
12060.000 V/H ; Poak.
14472.000 V/H - P
16884.000 V/H ; Poak.
19296.000 V/H . Poak.
21708.000 V/H ; Poak.
24120.000 V/H - P

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above

Test Engineer:

Jay Zhong

Jay

SPORTON International Inc.

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

FCC ID.
Page No.
Issued Date
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FCC TEST REPORT Report No. : F341402

*  Test Mode: Mode 5

* Test Distance: 3M

*  Temperature: 26 °C

*  Relative Humidity: 68 %

= Emission level (dBuV/m) = 20 log Emission level (uV/m)

= Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

m The test was passed at the minimum margin that marked under gray area in the following table,
and its antenna height is 1 m, turn table degree is 126°

B Spurious Emission

30 Lewvel {dBuW/mj} Date: 2003-06-10 Time: 21:09:08

FC CLASS-B
| -6elB

’ gt

30 B4, 138. 192, 246, 300
Frequency {(MHz)
Fite ¢ O3CHOZ-HY
Condition : Swm O3CHOS-MAT HORIZONTAL
EUT i Wireless 2,406 AF
Power ¢ 110V /60H=z
MODEL : ME-1034Booster
MEMO : TX CHOG Z437HMH=
1. Swt+inject+inthooster+l. Sut+5dBi Ceili
Fi4140:2
Over Limit Bzead Probe Cable Preamp nt  Table
Freqg Lewel Limit Line Lewel Factor Loss Factor PRemark Pos Pos
MHz dBuW/m dE AdBu¥/ m dBulr dE dBe de f=3 Y deg
1 85.85%0 31.%1 -3.0% 40.00 459 34 7_E0 1.78 E£7.03 Peak - -
z ZEO.0EF0 37.44 -8. 55 46.00 4% 55 11.34 3.14 E5.50 Peak —-——= —-——=
SPORTON International Inc. FCC ID. : PY3-ANT24BX
TEL : 886-2-2696-2468 Page No. 1 77 of 160

FAX : 886-2-2696-2255 Issued Date : Aug. 26, 2003



FCC TEST REPORT Report No. : F341402

30 Level {dBuW/im) Date: 2003-06-10 Time: 21:19:29
FCC CLASS-B
-6dB
FCC CLASS-B-AV
-6dB
1=
30 L_.J
-20
300 440, 580. T20. 360, 1000
Frequency (MHz)
Site : QO3CHOS-HY
Condition : 3m O03CHO3I-MAT HORIZOMNTAL
EUT i Wireless Z2.4G AP
Power v 110v/60Hz
MODEL : ME-1034+Booster
MEMO : T¥ CHOG 2437MH=
: L.Sn+inject+iw+booster+l, Sn+5dEL Ceili
F341402
Ower Limit Bead Probe Cable Preamp Ant  Table
Freq Lewel Limit Line Lewel Factor Loss Factor Remark Pos Pos
MHz dEuW/m dE dBuV,/m dBual’ dE dE dB I deqg
1 374_Z00 3%.35 -&.55 4&_.00 42.58 13.8zZ 3.9% Z7.04 Peak -——= -—=
Z 397300 38.44 -7.55 4&.00 47.01 14.54 4.07 Z7.1% Peak -——= -—=
3 BZ4_100 38.zZ6 -7.74 4&.00 43.18 17.45 E.gZ Z8.00 Peak -——= -—=
SPORTON International Inc. FCC ID. : PY3-ANT24BX
TEL : 886-2-2696-2468 Page No. : 78 of 160
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FCC TEST REPORT Report No. : F341402

0 Lewvel {dBulW/mj} Date: 2003-06-10 Time: 21:00:29

FCO CLASS-B
| -6elB

N Lol M

30 B4, 138. 192, 246. 300
Frequency {MHz)
Site : QO3CHO3-HY
Condition : Sm 03CHOS-MAT YERTICAL
EUT i Wireless 2.4G AF
Power 110V /E0H=z
MODEL : ME-1034FEooster
MENO : TH CHOG Z457MH=
: l.hwt+inject+Sntbhooster+l. Sunt+5dBi Ceili
F341402
Owver Limit Bead Probe Cable Preanp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor BRemark Pos Pos
MHz dBuVy./m dE dBuV./m dABuW dB dB dB [adi} degr
1! 7&.170 32E.E5 -4.45 40.00 EE_48 5,42 1.70 E7.05 Peak -—= -—-

4 140,270 37.E4 -6.26 43.50 Ll.65 1lo.1s .28 E26.84 Peak —-—- -

SPORTON International Inc. FCC ID. . PY3-ANT24BX
TEL : 886-2-2696-2468 Page No.  : 79 0f 160
FAX : 886-2-2696-2255 Issued Date : Aug. 26, 2003



FCC TEST REPORT Report No. : F341402

80 Lewvel (dBulYim}) Date: 2003-06-10 Time: 21:04:45
FCOC CLASS-B
-64B
FCC CLASS-B-AV
-G48
1 b
30
-20
300 440, 580, T20. B60. 1000
Frequency {MHz)
Site : O3CHOZ-HY
Condition : 3w 03CHO3-MAT VERTICAL
EUT i Wirelessz Z2.4G AP
Power v 110vV/60Hz
MODEL : ME-1034Booster
MEMO : T¥ CHOE 2437MH=
;L. Sn+inject+in+booster+l. Su+5dEL Ceili
Fs4l40z2
Ower Limit Bead Probe Cable Preamp int  Table
Freq Level Liwmit Line Level Factor Loss Factor Remark Pos Pos
MHz d4dBuW/m dE dBulfm dEay dE dbe dE cI deg
1! 397300 40.6E -E_.38 4£.00 49,12 14 54 4.07 E7.1%8 Peak -—= -—=
Z gz4_ 100 38.1&5 -7.85 4&£.00 43.07 17.45 E.g2 E2.00 Peak -—= -—=
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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FCC TEST REPORT

Report No. : F341402

Level (dBuW¥/m)
107

Date: 2003-06-19 Time: 20:20:10

1

l FCQ CLASS-B
1] -6dB

/ L FCC CLASS-B-AV
LN _6dB

D SR D ————— i B e

-20 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz)
Site 03CHO3-HY
Condition : 3m HORN-ANT-6741 HORIZONTAL
EUT : Wireless 2.4G AP
Fower 110V /60H=
HODEL : ME-1054Eooster
MENMD : T CHOE Z437MH=z
1. tm+inject+Su+booscer+l. Su+5dE1 Ceili
Fa4l402
SPORTON International Inc. FCC ID. : PY3-ANT24BX
Page No. : 810f 160

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

Issued Date : Aug. 26, 2003



FCC TEST REPORT Report No. : F341402

107 Level (dBuW/m) Date: 2003-06-19 Time: 20:16:43

FCC CLASS-B
-6dB

FCC CLASS-B-AY

b P ettt o W L i
I i i
44
-20
3000 3400. 3500. 4200. 4600, 5000
Frequency (MHz)
Site : 03CHO3-HY
Condition : 3w HORN-ANT-£741 HORIZONTAL
EUT : Wireless Z.4G AP
Fower : 110V /ae0H=
HODEL : ME-1034Eooster
MEMO : T CHOG 2437MHz
: l.Sw+inject+intbhooster+l. Snt+5dEL Ceili
F3dl40z

FCC ID. : PY3-ANT24BX
Page No. : 82 0f 160
Issued Date : Aug. 26, 2003
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FCC TEST REPORT

Report No. : F341402

Date: 2003-06-19 Time: 20:10:23

Level (dBuV/my)
107

FCC CLASS-B
HE -6dB
/J L‘\ FCC CLASS-B-AV
/ -6dB
W
44 1 4MMJ
_WHHWM—-‘-’“'-{“‘“".
-20
1000 1400, 1500, 2200, 2600, 3000
Freguency (MHz)
Jite 03CHOS-HY
Condition 3n HORN-ANT-6741 VERTICAL
EUT : Wireless 2.4GF AP
Power - 110¥sa0H=z
HODEL : ME-103+Eooster
MEMO : T® CHOG 2437MHz
1. Sut+inject4+Snthooster+l. Sm+5dE1 Ceili
Fi41402
Ower Limit Bead Probe Cahle Preamp int  Table
Freg Levwel Limit Line Lewel Factor Loss Factor Remark Pos Pos
MHz dBuV/m dE dBul m dEulr de dE dE cI deg
1 142&.000 32.84 -35.1¢ 7400 47.11 EE5.1%2 4_E7 328_0E Peak - -
z 1l42&.000 20.z25 -Z3.75 E4.00 33.L52 E5.1%2 4_E7  38_0Z Average - -
a3 1508000 30.91 -43.0% 7400 3I8.88 2539 4_ g7 38.03 Feak -——= -——=
4 lE02.000 353.01 -34.593% 7400 45.92 EL_ 29 4_&7 328.032 Peak - -
SPORTON International Inc. FCC ID. : PY3-ANT24BX
TEL : 886-2-2696-2468 Page No. : 83 of 160
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FCC TEST REPORT

Report No. : F341402

Level {dBuW/mj}
107

Date: 2003-06-19 Time: 20:14:00

FCC CLASS-B

-6dB

FCC CLASS-B-AVYV

e o D e ettt sl B L i )

“W
-20
3000 3400. 3800, 4200, 4600, 5000
Frequency (MHz)
Site 03CHO3-HY
Condition Jn HORN-ANT-6741 VERTICAL
EOT i Wireless 2.4C AP
Power ¢ 110V /e0Hz
HMODEL : ME-103+4Eaoostet
MEMO i T CHOE Z437MHz
l.u+inject+intbooster+l, Snt+5dEL Ceili
F341402
SPORTON International Inc. FCC ID. : PY3-ANT24BX
Page No. : 84 of 160
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FCC TEST REPORT

Report No. : F341402

B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission Level Margin Detect
Polarity Factor Loss
(MHz) (dBim) (dB) (dBuV)(dBuV/m) (u/m) (dBuV/m) (uV/m) (dB) Mode
2438000 H 2830 601 6446 - ; 98.77  86796.06 Peak
2438000 H 2830 601 5945 - . 93.76  48752.85 AV.
4876.000 H 3317 918 1016 7400 5011.87 5251 42218 -21.49 Peak
4876.000 H 3317 918 690 5400 50119 4925  290.07 -475 AV.
2436.000 V 2829 601 6792 - ; 10222 12912193 Peak
2436000 V 2829 601 6466 - ; 98.96  88715.60 AV.
4874000 V3317 918 1051 7400 5011.87 52.86  439.54 -21.14 Peak
4874000 V3317 918 759 5400 50119 4994 31405 -4.06 AV.
7311.000  V/H - P:?/'_"
9748.000 V/H - Poak.
12185.000 V/H ; Poak.
14622.000 V/H - P:?/'_"
17059.000 V/H ; Poak.
19496.000 V/H ; Poak.
21933.000 V/H ; Poak.
24370.000 V/H ; Poak.

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above

Test Engineer:

Jay Zhong

Jay

SPORTON International Inc.

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

FCC ID. : PY3-ANT24BX
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FCC TEST REPORT Report No. : F341402

*  Test Mode: Mode 6

* Test Distance: 3M

= Temperature: 26 °C

* Relative Humidity: 68 %

= Emission level (dBuV/m) = 20 log Emission level (uV/m)

= Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

m The test was passed at the minimum margin that marked under gray area in the following table,
and its antenna height is 2 m, turn table degree is 50°

B Spurious Emission

50 Level (dBuv/m) Date: 2003-06-17 Time: 11:46:28

FCC CLASS-B
| -6dB

o 1\W/’ i)

-20 30 g4, 138. 192, 246. 300
Frequency (MHz)
3ite : 03CHO3-HY
Condition : 5w O3CHOS-MAT HORIZONTAL
EUT i Wireleszs Z.40G AF
Power ¢ 110¥/60Hz
MODEL i ME-1034EBooster
MEMO : TX CHO& Z437HMH=
: 0. 5Swmt+inject+l. Smtbooster+l. Smt+5dEL Ceili
F34140z2
Over Limit Bzad Probe Cable Preamp nt  Table
Freq Lewel Limit Line Lewel Factor Loss Factor Pemark Pos=s Pos
MHz dBuW/m dE AdBu¥/ m dBulr dE dB de cm deg
1 llo0.460 31.96 -11.54 43 50 47 23 987 2.0k Z6.96 Peak -—- -—-
Z l3g.810 34,90 -g.e0 4350 4918 10033 £.83 £6.84 Peak -——= -——=
3 lg&.810 23.80 -3.70 43.E50 E0O_37 7.68 Z2.49 Z&.74 Peak -—- -—-
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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FCC TEST REPORT

Report No. : F341402

Date: 2003-06-17 Time: 11:41:34

Level (dBuY/m)
80

FCC CLASS-B
-6dB

FCC CLASS-B-AY
-6dB

35}

% MWUMWW
-20
300 440, 580. T20. 860, 1000
Frequency (MHz)
3ite : 03CHO3-HY
Condition : 3w 03CHOZ-MAT HOREIZONTAL
EUT : Wireless Z.4G AP
Power : 110W/60Hz
MODEL : ME-1034Booster
MEMO : Tx CHOG 2437MH=
: 0.5w+inject+l. Sw+booster+l. Sn+5dE1 Ceild
F3d4l40z
Owver Limit Bzad Probe Cable Preanp Ant. Table
Fregq Lewel Limit Line Level Factor Loss Factor PBemark Pos Pos
MHz dBEuWV/m dE dBuV,/m dBui’ dB dE dE [=4 ) deqg
1 IF6_ 600 3. EEZ -7.48 45.00 47.11 14.E52 4.07 Z7.1% Peak -—- -—-
z 6Z4_100 37.86 -8_.14 45.00 42.78 17.46 E.6Z Z8.00 Peak -—- -—-
3 FEQ0.100 38,13 -7.87 45.00 41.E87 15.40 E.16 Z8.00 Peak -—- -—-
SPORTON International Inc. FCC ID. : PY3-ANT24BX
TEL : 886-2-2696-2468 Page No.  : 87 of 160
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FCC TEST REPORT Report No. : F341402

30 Level {dBuV/mj) Date: 2003-06-17 Time: 11:56:32

FCC CLASS-B
| 6B

3“WWW

-20 30 84, 138. 192, 246, 300
Frequency (MHz)
Fite ¢ O3CHOZ-HY
Condition : Swm O03CHOS-MAT WVERTICAL
EUT i Wireless Z.4G AF
Power ¢ 110V /60H=z
MODEL : ME-1034Booster
MEMO : TX CHOG6 Z437MH=
: 0.fmtingect+l. Smtbooster+l. So+5dBEi Ceili
F341402
Ower Limit Bead Probe Cable Preanp Ant.  Table
Fregq Lewvel Limit Line Lewvel Factor Loss Factor Remark Pos Pos=s
MHz dBEuW¥/m dE dBul/m dBul’ dE dB dE [=4 1) deqg
1 74_8E0 3IZ.20 -7.80 40.00 EE.35 5.2l 1.6% E7.05 Peak —-——= —-——=
Z log_ 570 22.50 -10.00 43 50 48 26 9.6l Z.00 Z&_397 Peak - -
a2 135_540 34.5% -8.91 43 50 48588 10_33 £.23 E&_85 Peak - -
SPORTON International Inc. FCC ID. : PY3-ANT24BX
TEL : 886-2-2696-2468 Page No. : 88 0of 160
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80 Level (dBuVmy) Date: 2003-06-17 Time: 11:51:27

FCC CLASS-B
-6dB
FCC CLASS-B-AV
-6dB
1 2
i I
-20
300 440, 540, T20. §60. 1000
Frequency (MHz)
Site 03CHO3-HY
Condition 3m 03CHOS-MAT VERTICAL
ETT : Wireless Z.4G 4P
Power : 110v/60H=
MODEL : ME-1034+Eooster
MEMO : T CHOG -437MH=
0. 5n+indject+l. Sntbooster+l. Sn+5dEL Ceili
Fidl4doz
Over Limit Bead Probe Cable Freamp Ant Table
Freg Level Limit Line Lewvel Factor Loss Factor Pemark Fos Pos=s
MHz dEuV,m dE dBul,/m dABua dE dE dE I deg

1 396,600 38.53  -7.47 45,00 47,18 14 52 407 £7.18 Peak -——= -——=

Z LOoo_zoo 37.&68 -8.3F 45.00 44 71 1l6.03 4. 64 Z7.70 Peak -——= -

3 &624_100 38_Z1 -7.79 45.00 43.13 17._48 E_86Z Z8.00 Peak -—= -——=
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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Date: 2003-06-19 Time: 20:31:10
1

Level (dBuv¥/m)

FCC CLASS-B

N -6dB

) L FCC CLASS-B-AV
LN -6dB

RS s ree——

-20 1000 1400, 1800. 2200. 2600, 3000
Frequency (MHz)

Hite : 03CHO3-HY

Condition : 3w HORN-ANT-6741 HORIZONTAL

EOT : WMireless .40 4F

Fower : 110V/50H=

HODEL : ME-103+Eooster

MEMO : T CHOE Z437MH=

: 0. 5Smt+inject+l. Smtbooster+l. Su+5dBi Ceili
F341402

SPORTON International Inc. FCC ID. : PY3-ANT24BX

Page No. : 90 of 160

TEL : 886-2-2696-2468
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FCC TEST REPORT Report No. : F341402

107 Level (dBuW/m}) Date: 2003-06-19 Time: 20:29:43

FCC CLASS-B
-6dB

FCC CLASS-B-AV

| ' “WWWWWW*W
[ pmatm i R AR
44
-20
3000 3400, 3800. 4200. 4600, 5000
Frequency (MHz)
3ite i O3CHOS-HY
Condition : 3m HORN-ANT-6741 HORIZONTAL
EUT ! Wireless 2.4 AP
Power : 110 /60H=
MODEL : ME-105+Eooster
MENMO i TX CHOR 2437MH=
0, bmt+inject+l. Sutbooster+l, Smt+5dEL Ceili
Faa140z

FCC ID. : PY3-ANT24BX
Page No. : 91 0f 160
Issued Date : Aug. 26, 2003
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Report No. : F341402

107 Level (dBu¥/m}) Date: 2003-06-19 Time: 20:23:23
FCC CLASS-B
il 6dB
/J ]\ FCC CLASS-B-AV
,u" 'h| -6dB
R N
“ ! 4MM
_‘ﬂ_,wm—.ww':“""i
-20
1000 1400, 18&00. 2200. 2600. 3000
Frequency (MHz)
Gite 0353CHOS-HY
Condition Jm HORN-ANT-8741 WERTICAL
EUT : WMireless 2.4G AP
Power : 110V /60H=z
MODEL : ME-103+Booster
MEMO : TX CHOE Z437HMHz
0. fnt+inject+l. Sntbooster+l, Sud5dBEL Ceili
F341402
Over Limit RBead Probe Cable Preaup Ant Table
Freq Lewvel Limit Line Lewel Factor Loss Factor Pemark Pos Pos
MHz dBuV w dE dEuV/ w dBEuly dE dE dE cmw deg
1 laze_ 000 22.9¢ -35.04 T4_.00 47 EF3 ZE_ 1% 4_E7  28.0Z Peak -——= -——=
Z 143&_000 30.3% -E3.61 £E4.00 38.66 EE_1% 4_E7 38.0E Average -—- -—-
3 1l508_ 000 30.97 -43.03 74.00 38.94 FE_39 4_ 87 35.03 Peak -—- -—-
4 ltog_ 000 29.0%9 -34.91 7400 47_08 ZE5_329 4_ &7 28.02 Peak -——= -——=
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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Date: 2003-06-19 Time: 20:26:00

Level {dBuYim)
107

FCC CLASS-B
-6dB

FCC CLASS-B-AY

b WMMWWWW
IR P DT L L
44
-20
3000 3400. 3a00. 4200. 4600. 5000
Frequency (MHz)
Site : 03CHO3-HY
Condition : Jm HORN-ANT-6741 VERTICAL
ETT : Wireless 2.4G AP
Power : 110¥/650Hz
HMODEL : ME-103+Eooster
MEMO : T CHOE Z437TMH=
: 0. 5m+inject+l, Swtbooster+l. Sn+5dEL Ceili
F341402

FCC ID. : PY3-ANT24BX
Page No. : 93 of 160
Issued Date : Aug. 26, 2003
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FCC TEST REPORT

Report No. : F341402

B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission Level Margin Detect
Polarity Factor Loss
(MHz) (dBim) (dB) (dBuV)(dBuV/m) (u/m) (dBuV/m) (uV/m) (dB) Mode
2438000 H 2830 601 6470 - ; 99.01  89227.76 Peak
2438000 H 2830 601 5960 - . 93.91  49602.09 AV.
4876.000 H 3317 918 1025 7400 5011.87 5260 42658 -21.40 Peak
4876.000 H 3317 918 7.01 5400 50119 4936 29376 -4.64 AV.
2436000 V 2829 601 6804 - ; 102.34  130918.19 Peak
2436000 V 2829 601 6479 - ; 99.09  90053.38 AV.
4874000 V3317 918 1063 7400 5011.87 5298 44566 -21.02 Peak
4874000 V 3317 9418 7.78 5400 50119 5013  321.00 -3.87 AV.
7311.000  V/H - P:?/'_"
9748.000 V/H - Poak.
12185.000 V/H ; Poak.
14622.000 V/H - P:?/'_"
17059.000 V/H ; Poak.
19496.000 V/H ; Poak.
21933.000 V/H ; Poak.
24370.000 V/H ; Poak.

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above

Test Engineer:

Jay Zhong

Jay

SPORTON International Inc.

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
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FCC TEST REPORT Report No. : F341402

*  Test Mode: Mode 7

* Test Distance: 3M

= Temperature: 26 °C

* Relative Humidity: 68 %

= Emission level (dBuV/m) = 20 log Emission level (uV/m)

= Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

B The test was passed at the minimum margin that marked by the frame in the following table
W Spurious Emission

50 Lewvel {dBuW/m) Date: 2003-08-25 Time: 20:50:20
FCC CLASS-B
[ ' 608
1 4 I o

1
0 W

-20 30 B4, 138. 192, 246. 300
Frequency {MHz}
Fite t O3CHO3-HY
Condition : 3m 03CHOS-MAT HORIZONTAL
EUT i Wireleszz Z.40 AF
Power 110V /60Hz
HODEL : ME-103+EBoostet
MEMO 1 T CHOGE Z4537MH=z
v 0L SmHinject+l. Sn+Booster+l. Sn+l8dBL Patc
F3d4l40z
49
Ower Limit Bzad Probe Cable Preamnp Ant  Table
Freq Level Limit Line Lewel Factor Loss Factor Remark Pos Pos
MH= dBuW,/m dBE dBuV/m ARl dE dE dE cm deg
1 94 EZ&0  36.83F -6.87 43,50 E3.0E .04 1.78 z7.01 Peak - -
z 138.810 35.2F -8_.FZ5 43_E0 42,71 10.33 Z.05 Z&.84 Peak -—= -—
3 Z50.080 37.58 -8.4F 45.00 EO_E3  11_34 z.6l1 zZ&.60 Peak - -
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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FCC TEST REPORT

Report No. : F341402

Lewvel {dBuW/imj}
B0

Date: 2003-08-25 Time: 20:55:03

FCC CLASS-B
-6dB
FCC CLASS-B-AV
-GdB
o
1
® VJMLJW'HL
-20
440, 580. T20. B60. 1000
Frequency {(MHz)
Gite 03CHOS-HY
Condition : 3m 03CHOS-MAT HORIZONTAL
EUT : Wireless Z.4dG AP
Power 1 110v/a0Hz
MODEL : ME-1034Eooster
MEMO : T CHOE Z437MH=
0.5n+inject+l. Sut+Booster+l. Sm+l5dEi Patc
Fidl4oz
49
Over Limit Bead Probe Cable Preamp Ant Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Bemark Pos Paos
MHz dBuW/m dE dBu¥W/ m ABu dE dB dEB fubi} deg
1 343400 329,83 -6.17 46,00 EBO.EOD 12.72 3.40 EE6.86 Peak -—= -—=
z 1 374 _FZ00 4z.z6 -3.74 46.00 E1.9% 13.8Z 3.E0 E7.04 Peak - -
] 441 400 32.z4 -T7.78 46,00 45,90 15 21 2.584 E7.41 Peak -——- -——-
SPORTON International Inc. FCC ID. : PY3-ANT24BX
TEL : 886-2-2696-2468 Page No. : 96 of 160
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FCC TEST REPORT Report No. : F341402

80 Lewvel {dBuW/imj} Date: 2003-08-25 Time: 20:36:03

FCC CLASS-B
| 3 =GB

30W ol PN

-20 30 B4, 138. 192, 246. 00
Frequency (MHz)
Fite : 0O3CHO3-HY
Condition : 3m 03CHOS-MAT VERTICAL
EUT i WMirelessz Z.40 AF
Power 1 110v¥/a0Hz
HODEL : ME-103+EBooster
MEMO 1 T CHOE Z4537MH=
: 0.5mHinject+l. Sm+Booster+l. Sm+15dE1 Patc
Fidl4oz
49
Over Limit Bead Probe Cable Preamp Ant Table
Freq Lewel Limit Line Lewel Factor Loss Factor PBemark Pos= Pos
MHz dBuW/m dE dBu¥W/ m ABu dE dB dEB fubi} deg

1! T&.320 2L.El -4.43 40,00 EE_47 E.E4 1.8 E7.0E& Peak -——- -—-
z 21_ 020 37.14 -6_.36 43.50 53_51 S.584 _E1 27.0Z Peak -——= —-——-
3 ! 140,970 33,26 -4 24 23,50 53,85 1l0.1=® Z.07 Z6.84 Peak -——- -—-

[

SPORTON International Inc. FCC ID. . PY3-ANT24BX
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FCC TEST REPORT Report No. : F341402

80 Lewvel {dBu¥/imj} Date: 2003-08-25 Time: 20:40:24
FCC CLASS-B
-6ilB

FCC CLASS-B-AV
-G8

T fiu]

: ™

-20 300 440, 580. T20. B60. 1000
Frequency (MHz)
Gite i 03CHO3-HY
Condition : 3m 03CHO3-MAT VERTICAL
EUT ! WMirelesz Z.4C AF
Power 1 110v¥/60H=z
MODEL : ME-1034+Eooster
MEMO i T CHOe 2437MH=
0L SmHindect+l. Su+Booster+l. Sut+lSdEi Patc
F3dldoz
49
Ower Limit Bead Probe Cable Preanp Ant Table
Freq Level Limit Line Lewel Factor Loss Factor Pemark Pos Pos
MHz dBul/m dB dBu¥/m dBul’ dE dE diE cm deg

1 gE4.100 325.35 -9.85 46,00 42.47 17.46 4.2z Z8.00 Peak -——- -—-
2 ! g33_000 4Z. 64 -3_326 46.00 47.91 17.59% .74 Z2.00 Peak -—- -—
2 9231.400 27.1s -8.84 45,00 39,52 13.5Z L.73 Z27.71 Peak -——= —-——-

iy

SPORTON International Inc. FCC ID. . PY3-ANT24BX
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FCC TEST REPORT Report No. : F341402

110 Lewel {dBuYim} Date: 2003-08-25 Time: 19:52:00

4

FCC CLASS-B
. 'n;% 0B
‘l” I i
55 _— M FCC CLASS-B-AV
P e
b L -6dB
0 1000 1400. 1800. 2200. 2600. 3000
Frequency {MHz}
Gite t 03CHO3-HY
Condition : 3m HORN-ANT-6741 HORIZONTAL
EUT : Wireless Z.4dG AP
Power 1 110vsalHez
HODEL : ME-103+EBooster
MEMO : T CHOB Z43537MH=
: 0.5m+inject+l. Sm+EBooster+l. Su+l18dEi Patc
F3d4l40z
49
Over Limit Pzad Probe Cable Preamp Ant  Table
Freqg Lewvel Limit Line Lewel Factor Loss Factor Remark Pos Pa=s
MH=z dABuW,/m dB dBuV m dBualr de dE dE cm deg

1 320,000 E£E.22 -2.01 74.00 Tz.7e EB8.12 £.18 41.13 Peak -—= -—=

Z Z280.000 47.Z0 -6.80 E4. 00 E32.37 Z8.1%8 518 41.13 Average —_——— -———

L ! F470. 000 72 .77 -0.F3 74 .00 20320 F8. 36 E.20 41.19 Peal 100 116

& | EZ470.000 EL0.84 -3.1s L5400 L5727 Z8.36 .30 41.19%9 Averadge 100 253

70 E45Z.000 PO.EZE 3.7z 74,00 Te.T4 289.41 6.33 41.EZ0 Peak -— -——

8 ! Z45%Z.000 48.11 -5.8% 54. 00 54 57 Z8.41 6.33 41_ZF0 Average - -

] Zkl12.000 &E.Z0 -11.20 74,00 &8.53 Z8.49 .38 41.Z0 Peak -—= -—

10 ZElg. 000 45.83 -8.17 E4.00 EZ.1le EZ5.49 &6.38 41_E0 Average -—- -—
SPORTON International Inc. FCC ID. . PY3-ANT24BX
TEL : 886-2-2696-2468 Page No.  : 99 of 160

FAX : 886-2-2696-2255 Issued Date : Aug. 26, 2003



FCC TEST REPORT Report No. : F341402

Lewvel {dBuW/imj} Date: 2003-08-25 Time: 20:04:52

FCC CLASS-B
-6dB

FCC CLASS-B-AV

54
b oo A I R gt bt el et Wt sgiin i

M e
0 3000 3400. 1800. 4200, 4600. 5000
Frequency {(MHz)
Gite : 03CHO3-HY
Condition : 3w HORN-ANT-6741 HORIZONTAL
EOT i WMireless Z.4G 4F
Power 1 110v/a0Hz
MODEL : ME-1034Eooster
MEMO : T CHOE Z4A37MH=

0L SntHinject+l, Swt+Booster+l, Sut+lSdEL Patc

FCC ID. : PY3-ANT24BX
Page No. : 100 of 160
Issued Date : Aug. 26, 2003
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FCC TEST REPORT Report No. : F341402

110 Level {dBu¥/m} Date: 2003-08-25 Time: 20:16:06
3
FCC CLASS-B
I 1 6B
i
55 N FCC CLASS-B-AV
! Va "lifhlfll,lu -6dB
W 'W

1000 1400. 1800. 2200. 2600, 3000
Frequency (MHz)
Gite i 0O3CHO3-HY
Condition : 3m HORN-ANT-6741 WERTICAL
EUT ! WMirelesz Z.4C AF
Power : 110v¥/60H=z
MODEL : ME-103+Booster
MEMO i T CHOe 2437MH=
0L SmHinject+l. Su+Booster+l. Sut+lSdEi Patc
F3dldoz
49
Ower Limit Bead Probe Cable Preanp Ant Table
Freq Level Limit Line Lewel Factor Loss Factor Pemark Pos Pos
MHz dBul/m dB dBu¥/m dBul’ dE dE diE cm deg

1 ls550.000 43,47 -24.53 74,00 53,52 EZ5.73 4.88 40.&6 Peak -——- -—-
z 1&820_000 20.48 -23_LEZ E4. 00 40.52 Z5_732 488 40_&6 Awverage -—- -—

SPORTON International Inc. FCC ID. . PY3-ANT24BX
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FCC TEST REPORT Report No. : F341402

107 Lewvel {dBuW/m} Date: 2003-08-25 Time: 20:07:49

FCC CLASS-B
6B

FCC CLASY-B-AV

54
L _MWWMWW%

3000 3400, 3800, 4200, 4600, 3000
Frequency {MHz}

Gite : 03CHO3-HY
Condition : 3w HOFN-ANT-6741 VERTICAL
EUT t Wireless Z.4G AP
Power : 110V/60H=
MODEL i+ ME-1034Booster
MEMO : T CHOG 2437MH=z
: 0.5w+Hinject+l. SmiBooster+l. Smt+l18dB1 Patc
: Fi414n:2
49
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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FCC TEST REPORT

Report No. : F341402

B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission Level Margin Detect
Polarity Factor Loss
(MHz) (dB/m) (dB) (dBuV)(dBuv/m) (u/m) (dBuV/m) (uV/m) (dB) Mode
2436000 H 2829 626 7528 - i 109.83 310098.74 Peak
2436000 H 2829 626 6828 - i 102.83 138516.02 AV,
2436000 H 2829 626 7511 - i 109.66 30408850 Peak
2436000 H 2829 626 7085 - i 105.40 186208.71 AV,
4874000 V3317 909 1153 7400 5011.87 5379 48922 -2021 Peak
4874000 V 3317 909 768 5400 50119 4994 31405 406 AV.
4876.000 H ; Poak.
7311.000  V/H ; Poak.
9748.000  V/H ; Poak.
12185.000 V/H ; Poak.
14622.000 V/H ; Poak.
17059.000 V/H ; Poak.
19496.000 V/H ; Poak.
21933.000 V/H - Poak.
24370.000 V/H ; Poak.

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above

Test Engineer:

Jay Zhong

oy

SPORTON International Inc.

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
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FCC TEST REPORT Report No. : F341402

*  Test Mode: Mode 8

* Test Distance: 3M

= Temperature: 26 °C

= Relative Humidity: 68 %

= Emission level (dBuV/m) = 20 log Emission level (uV/m)

- Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

m The test was passed at the minimum margin that marked under gray area in the following table,
and its antenna height is 2 m, turn table degree is ﬁ°

B Spurious Emission

30 Lewvel {dBuW/m} Date: 2003-07-12 Time: 14:01:15
FCC CLASS-B
J
I -GdB
2 J B
1 |
30
-20
30 B4, 138. 192, 246, 300
Frequency {MHz)
3irce : O5CHOS-HY
Condition : 3m O3CHOS-MAT HORIZONTAL
EUT : WMireless 2.40 AP
Fower : 110V/60Hz
HODEL : ME-1034Eooster
MEMO : T CHOG 2437MH=
: O0.5w+inject+l. tmtbooster+l. Snt+9dEL Dipol
F5341402
Over Limit B=ad Probe Cable Preamp Ant  Table
Freoq Lewel Limit Line Lewel Factor Loss Factor BRemark Pos Pos
MH= dBEuY/m dE dBuY /m dABu AR AR AR CIm degr
1 EE&.460 3E2.38 -7_.8E 40.00 EZ_44 E_6&3 1.40 EZ7.0% Peak -—- -—-
Z 151500 36.92 -&.58 43.E50 EZ.14 Q_Ez £2.235 E6.79% Peak -—- -—-
3 ZE0.0E0 37.24 -8.76 456.00 45_38 11_34 3.14 Z&_60 Peak -—- -—-
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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FCC TEST REPORT

Report No. : F341402

80 Level {dBuW/mj} Date: 2003-07-12 Time: 13:40:22
FCC CLASS-B
-64B
FCC CLASS-B-AV
-64lB
1 a0 -
-
30
-20
Joo 440, 580. T20. 860, 1000
Frequency (MHz)
S5ite 03CHO3-HY
Condition 3m O3CHO3-MAT HORTIZONTAL
EUT : Wireless 2.4G AP
Powrer : 110V /60H=
MODEL : ME-1034Eooster
MENMO : TX CHOG Z457HMH=
0. 5w+inject+l. Smtbooster+l. Snt+2dEL Dipol
F3i4140z2
Ower Limit Bead Probe Cable Preanp Ant Table
Fregq Lewel Limit Line Lewesl Factor Loss Factor Remark Pos Pos=
MHz dEBuV./m AR dBEuV m dABulr AR dB AR [adi} degr
1 a74 . EZ00 3I2_34 -7 65 46.00 4757 13.8E 3.99 Z7.04 Pesk - -——=
Z Loo.zoo 37.60 -2.40 46.00 44 83 1e.03 4_ g4 Z7.70 Peshk -—- -—-
3 24 100 3I7_.42Z -2.58 46.00 4z2.34 17.46 E_EZ Z8.00 Peshk -—- -—-
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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FCC TEST REPORT Report No. : F341402

30 Level {dBulim) Date: 2003-07-12 Time: 14:40:05

FCC CLASS-B
=GielB

W M

30

=]

30 B4, 138. 192. 246, 300
Frequency (MHz})
3ite : O3CHOS-HY
Condition : 3m 03CHO3-MAT VERTICAL
EUT i Wireless Z.4GF 4P
Power ¢ 110V /50H=z
MODEL : ME-1034Eooster
MENO : TX CHOE Z43537HMH=
: 0. 5w+inject+l. Sw+booster+l. Sm+9dEi Dipol
F341402
Over Limit Pead Probe Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewel Factor Loss Factor PRemark Pos= Pos=s
MHz dBu¥./m dE dBuV./m ARl dB AR dE Cm degr
1 24520 3366 -£.324 40.00 46 55 1312 1.02 E7.10 Peak 100 46
Z loag_ 570 2E.E0 -g.00 43.50 EO.86 .61 Z2.00 E&.397 Peak - -
a2 250_0E0 38.F3 -7.77 46.00 EB0O.35 11_34 3.14 E&_&0 Peak - -
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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FCC TEST REPORT Report No. : F341402

80 Lewvel (dBulWim} Date: 2003-07-12 Time: 14:21:46
FCO CLASS-B
-6lB

FCC CLASS-B-AV
-6(B

* MMML.UMUWW

Joo 440, 580. T20. B60. 1000
Frequency (MHz)
Fite 1 03CHO3-HY
Condition @ 3m 0O3CHO3Z-MAT VERTICAL
EUT : Wireless 2.4G AF
Power ¢ 110V/60HE
HMODEL : ME-103+Booster
MEMO i T« CHOE Z437MH=
0. 5bmtinject+l. Smtbooster+l. Su+9dE1 Dipol
Fadldoz
Ower Limit Bzad Probe Cable Preamp Anrt  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Remark Pos Pos
MHz dBuV m dE dBEul/m dEal dbe dE dE cm deg
1 397300 38,48 -T7_L5E 46.00 47,05 14 54 4.07 g7.18 Peak - -
Z 430_Z00 3IF_8F -7.18 46.00 4684 1506 4_F7  27.35 Peak - -
3 780100 38.67 -T7.33 46.00 42.11 15.40 &.16 Z8.00 Peak - -
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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FCC TEST REPORT Report No. : F341402

107 Lewvel {dBul¥/imj) Date: 2003-08-09 Time: 19:08:18

4

FCC CLASS-B

ST 6dB

L
\:3
3
\H FCC CLASS-B-AV

541
4 uu 'ﬁ{l_ﬁ-
IWM 1 [
M 4
0 1000 1400, 1800. 2200, 2600, 3000
Frequency (MHz)
Gite i 0O3CHO3-HY
Condition : 3m HORN-ANT-6741 HORIZONTAL
EUT t Wireless Z.4G AF
Power : 110V/60H=z
MODEL : ME-103+Eooster
MEMO i T CHOe 2437MH=
0L SmHindect+l. Su+Booster+l. Sut+2dEL Dipol
Over Limit Bead Probe Cable Preamp Ant Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Bemark Pos Paos
MHz dBuW/m dE dBu¥W/ m ABu dE dB dEB fubi} deg
1 1530.000 45 E4 -Z3.46 74.00 41.28 Z5.73 4.88 EZ7.08 Peak -—= -—=
Z l590_000 31.52 -2£.48 L4 00 E7.96 2573 4. 88 Z7.05 Awverage - -
3 £3l8.000 GE&.46 -17.54 74,00 439,45 Z23.08 £.10 E7.15 Pesk -—= -—=
4 Z318_ 000 3=2.58 -15.4F E4_ 00 3I1.E87 Z8.08 6.10 EZ7.15 Awverage -—- -—-
7 z518_ 000 4Z.53 -11.47 L54. 00 34.84 Z85_49 6.38 E£7.18 Awverage - -
2 zElg. 000 &l 44 -1EF_ L& 7400 E3I.T7E 2849 E.38 E7.18 Peak -——- -——-
2 ZE8Z_ 000 3410 -19.%0 E4.00 Z6.11 Z8_69 6.4% F7.1% RAwverage -—- -—-
10 zhgz_ 000 LO.TE -EILEEZ 7400 4E.79 2889 5.4%9 Z7.19 Peak - -
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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FCC TEST REPORT Report No. : F341402

Date: 2003-08-09 Time: 19:16:23

. Lewvel {dBuW/imj}
FCC CLASS-B
-6dB
1
54 L BT S e i s U S SEUPOUC Py RO S - o e I 010
-6ilB
o 3000 3400. 3800, 4200. 4600, 5000
Frequency {(MHz)
Gite : 03CHO3-HY
Condition : 3w HORN-ANT-6741 HORIZONTAL
EUT : Wireless Z.4G AP
Power i 110V /a0Hz
MODEL : ME-1034Eooster
MEMO : T CHOE 2437MH=
: 0.5mHinject+l. SwdBooster+l. Sm43dE1 Dipol
SPORTON International Inc. FCC ID. : PY3-ANT24BX
Page No. : 109 of 160
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FCC TEST REPORT Report No. : F341402

120 Lewvel {dBu¥/imj) Date: 2003-08-09 Time: 19:25:06
4
FCC CLASS-B
1 rﬂ kB -GdB
i
60 1‘{?
/( FCC CLASSB-AL
T it 3 _6dB
T T i
0 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Gite i 03CHO3-HY
Condition : 3m HORN-ANT-6741 WERTICAL
EUT t Wireless Z.4G AF
Power : 110V/60H=
MODEL 1 ME-1034Booster
MEMDO : T CHOe Z437MH=z
: 0.5mHinject+l. SudBooster+l. Sud3dEi1 Dipol
Over Limit Bead Probe Cable Preawp Ant Table
Freq Level Limit Line Lewel Factor Loss Factor Pemark Pos Pos
MHz dBul/m dB dBu¥/m dBul’ dE dE diE cm deg

1l ! Z2310.000 s2.66 -5.32 74,00 e&l.&8 28.04 &.08 Z27.15 Peak -——- -—-

Z ! EZ21l0_000 45 75 -4 FZE E4. 00 4Z.77 Z8.04 5.0% E7.1F5 RAwerage —_——— -

L | ZR40_000 45 56 -5.44 E4_ 00 40.77 Z8.56 6.4l E7_.18 Awverage -——= -

& | ER40_000 &85.40 -5.&0 74,00 gO0.&1 28,56 E.41 £7.1%8 Peak -— —_———

7 z580_000 4z.76 -11.&24 L4 00 34.77 Z8.69 &.4% E7.1% Awverage -— -

8 ZE80_000 6040 -13.60 74.00 5Z.41 Z5.69 .49 Z7.1% Peak -—— -
SPORTON International Inc. FCC ID. . PY3-ANT24BX
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FCC TEST REPORT Report No. : F341402

107 Lewvel {dBul¥/imj) Date: 2003-08-09 Time: 19:21:30

FCC CLASS-B
-6
1
| T T it it kbt SN VYT WVURw VP S WU ey - ou Po e W B2 1 R
LT N oy _dB
0 3000 3400. 300, 4200. 4600. 5000
Frequency (MHz)
Gite i 03CHO3-HY
Condition : 3m HORN-ANT-6741 WERTICAL
EUT t Wireless Z.4G AF
Power : 110V/60H=z
HMODEL 1 ME-1034Eooster
MEMO : T CHOe Z437MH=z

0L 5nHindject+l, SudBooster+l, Sut2dEL Dipol

FCC ID. : PY3-ANT24BX
Page No. : 111 of 160
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FCC TEST REPORT Report No. : F341402

B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission  Level Margin Detect

Polarity Factor Loss

(MHz) (dB/m) (dB) (dBuV)(dBuv/m) (u/m) (dBuV/m) (uV/m) (dB) Mode
2436000 H 2829 626 6466 - i 99.21  91306.14 AV,
2436000 H 2829 626 7087 - i 105.42  186637.97 Peak
4876000 H 3317 909 1568 7400 5011.87 57.94  788.86 -16.06 Peak
4876000 H 3317 909 1131 5400 50119 5357 47698 -043 AV
2436000 V 626 626 87.08 - ; 99.60  95499.26 AV,
2436000 V 626 626 9477 - ; 107.20 231472.82 Peak
4876000 V 3317 909 16.09 7400 5011.87 5835 82699 -1565 Peak
4876000 V 3317 909 1163 5400 50119 53.89 49488 -0.11 AV.
7311.000  V/H - P:?/'_"
9748.000 V/H - Poak.
12185.000 V/H ; Poak.
14622.000 V/H - P:?/'_"
17059.000 V/H ; Poak.
19496.000 V/H - Poak.
21933.000 V/H ; Poak.
24370.000 V/H - Poak.

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above

Jay

Test Engineer:
Jay Zhong

SPORTON International Inc. FCC ID. . PY3-ANT24BX
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FCC TEST REPORT Report No. : F341402

*  Test Mode: Mode 9

* Test Distance: 3M

*  Temperature: 26 °C

*  Relative Humidity: 68 %

= Emission level (dBuV/m) = 20 log Emission level (uV/m)

= Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

m The test was passed at the minimum margin that marked by the frame in the following test record
B Spurious Emission

50 Lewvel (dBuVWim} Date: 2003-06-10 Time: 21:36:18

FCC CLASS-B
| 6B

’ L

30 B4, 138. 192, 246, 300
Frequency {MHz)
Fite 1 0O3CHOS-HY
Condition @ 3m O3CHOS-MAT HORIZONTAL
EUT i Wireless Z.4G AP
Power ¢ 110V /60H=
HMODEL : ME-10353+Eooster
MEMO : TH CH1l 246:MH=
1. hn+inject+imtbooster+l, Sut+SdEL Ceili
F34l40z
Over Limit Bead Probe Cable Preanp Ant Table
Freqg Lewel Limit Line Lewel Factor Loss Factor Remark Pos Fos
MHz dEuV/m dE dBuV,/m dBEulr dE dE dE cm deg
1 89.130 31.74 -11.7&6 43_.E0 42.20 274 l.82 27.02 Peak -—- -—-
z ZEO.0E0 37.24 -8.7¢ 46.00 43.326 11.324 3.14 Z&6.60 Peak -—- -—-
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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FCC TEST REPORT

Report No. : F341402

Lewvel (dBuVWim}
B0

Date: 2003-06-10 Time: 21:40:33

FCC CLASS-B
-6dB
FCC CLASS-B-AV
-GdB
1 2
"L
-20
300 440, 580, T20. B0 1000
Frequency {MHz}
3ite 03CHO3-HY
Condition : 3m 03CHOS-MAT HORIZONTAL
EUT i Wireless 2,46 AP
Power 110V /60H=
MODEL : ME-10353+Eooster
MEMO : TH CH1l 246:MH=
1. 5n+inject+iut+booster+l. Snt+5dBi Ceili
F34l4d0z
Over Limit Bead Probe Cable Preaunp Ant  Table
Fregq Level Limit Line Level Factor Loss Factor PRemark Pos Pos
MHz dBul/m dE dBul/m dBEuy dE dE dE cI deg
1 374 _FO0 3E.9E -7.08 46.00 48315 13 BE 2.99 27.04 Peak -—- -—-
z 396600 35 g2 -7.38 45,00 47.21 14 LE 4.07 £7.18 Peak -—= -—=
3 £Z4_100 37.85 -8.15 4&5.00 4277 1746 L.&Z EZ8.00 Peak -—= -—=
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0 Lewvel {(dBuW/imj} Date: 2003-06-10 Time: 21:27:4

FCC CLASS-B
=GelB

|
k.

I N [

EBM ki

-20 kL) B4, 138. 192. 246. 300
Frequency {MHz)
3ite : 03CHO3-HY
Condition : Sm O3CHOZ-MAT WERTICAL
EUT : Wireless =.4G AP
Power : 110V/60H=z
MODEL : ME-1034Booster
MEMO : T CH11 Z462MH=
: l.5Sw+inject+im+hooster+l. Sm+5dE1 Ceili
F34l140z2
Ower Limit Bzad Probe Cable Preamp Ant.  Table
Fregq Lewvel Limit Line Lewvel Factor Los=s Factor Remark Pos Fos
MH=z dBEuV/m dB dBuV/m dBEuay dE dB dbB cIm deg
1! 73,740 35,97 -4.03 40.00 5&6.EF9 E.06 1.67 27.05 Peak zZ00 1632

4 140,270 36.86 -6.64 43.50 S51.27 10.18 Z.Z5 Z6.84 Peak - -—-

SPORTON International Inc. FCC ID. . PY3-ANT24BX
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30 Lewel {dBulW/m}) Date: 2003-06-10 Time: 21:31:56

FCC CLASS-B-AV

FCO CLASS-B

-6(B

-6(B

sn b bk

-20 300 440, 580, T20. 60, 1000
Frequency {MHz)
3ite i O3CHO3-HY
Condition : 3w 03CHO3-MAT VERTICAL
EUT i Wireless 2.4G 4P
Power : 110v/60H=
MODEL : ME-103+Eooster
MEMO 1 TH CH11 246:2MH=
1. Snt+inject+intbooster+l. Su+5dBEi Ceili
F34dl1402
Over Limit Bead Probe Cable Preamp int. Tahle
Freg Lewel Limit Line Lewel Factor Loss Factor PRemark Pos Pos
MH= dBuV/m dBE dBuV ./ m dBu fulz] dB dB fud i1} dedg
1 327300 32,97 -7.03 45.00 47.54 14._54 4.07 2Z7.18 Peak -—= -—=
zZ e24_100 37 82 -8.1% 45.00 4E2.74 17.45 L.ez2 £8.00 Peak -—= -—=
3 7E0_1o0 37.E53 -8.4F7 45.00 41.0& 15_40 6.1 Z8.00 Peak -—= -—=
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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Lewvel {dBuVYim}
107

Date: 2003-06-19 Time: 20:2405

1

FCC CLASS-B
I -GdB
,} \\ FCC CLASS-B-AV
g ', -6dB
-20
1000 1400, 1300, 2200, 2600, 3000
Frequency {MHz)
Hite 03CHO3-HY
Condition 3n HORN-ANT-674l HORIZONTAL
EUT : Wireleszz Z.4G AP
Power 110V 60H=
HODEL : ME-105+Eooster
MEMO : T CHL1 Z46ZMH=
1. Sot+inject+inthooster+l. Snt5dBEL Ceili
Fz4l402
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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Level (dBuv/m)
107

Date: 2003-06-19 Time: 20:28:48

FCC CLASS-B

-6dB

FCC CLASS-B1AV

1, .-..memﬁmwww

W’\f’
44
-20
3000 3400. 3800. 4200. 4600, 5000
Frequency (MHz)
Hite 03CHOS-HY
Condition 3n HORN-ANT-6741 HORIZONTAL
EUT : Wireless 2.4G AP
Fower 110v/60H=
MODEL : ME-103+Booster
MENMO : T CHL1 Z46ZMH=z
L. Sot+inject+int+booster+l. Snt5dB1 Ceili
F341402
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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107 Lewvel (dBuV/m} Date: 2003-06-19 Time: 20:32:38
T
FCC CLASS-B
(! -6dB
J L\ FCC CLASS-B-AV
K L -6dB
-20
1000 1400, 1800. 2200. 2600. 3000
Frequency (MHz)
Site 03CHO3-HY
Condition 3n HORN-ANT-6741 WERTICAL
EOT : Wirelessz 2.4G AP
Power : 110V/60H=z
MODEL : ME-103+Eooster
MEMO : T CH11l Z46ZMH=
1. Sw+inject+Sw+booster+l. So+5dEi Ceili
F3d140z
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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Lewvel {dBu¥W/mj}
107

Date: 2003-06-19 Time: 20:32:31

FCC CLASS-B

-6dB

FCC CLASS-BIAV

" T S et a1

44
-20
3000 3400, 3300. 4200. 4600. 5000
Frequency (MHz)
Site 03CHO3-HY
Condition 3o HORN-ANT-5741 VERTICAL
EUT : Wireless Z.4G AP
Power : l1ov/60H=z
MODEL : ME-1034Booster
MEMO : TW CH11 Z462MHz
1l.5u+inject+inthooster+l. Sm+5d6B1 Ceili
Fi4l40z
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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Report No. : F341402

B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission Level Margin Detect
Polarity Factor Loss
(MHz) (dBim) (dB) (dBuV)(dBuV/m) (u/m) (dBuV/m) (uV/m) (dB) Mode
2460000 H 2834 604 6459 - ; 98.97  88817.80 Peak
2460000 H 2834 604 5965 - . 9403  50292.13 AV.
4924000 H 3327 920 1111 7400 5011.87 5358  477.53 -2042 Peak
4924000 H 3327 920 532 5400 50119 4779 24519 621 AV.
2460000 V 2834 604 67.83 - . 10221 128973.36 Peak
2460000 V 2834 604 6366 - ; 98.04  79799.47 AV.
4924000 V3327 920 1147 7400 5011.87 53.94  497.74 -20.06 Peak
4924000 V3327 920 671 5400 50119 4918  287.74 -482 AV.
7386.000 V/H ; N
9848.000 V/H - Poak.
12310.000 V/H ; Poak.
14772.000 V/H - i
17234000 V/H ; Poak.
19696.000 V/H : Poak.
22158.000 V/H ; Poak.
24620.000 V/H ; Poak.

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above

Test Engineer:

Jay Zhong

Jay

SPORTON International Inc.

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
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*  Test Mode: Mode 10

* Test Distance: 3M

= Temperature: 26 °C

* Relative Humidity: 68 %

= Emission level (dBuV/m) = 20 log Emission level (uV/m)

= Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

m The test was passed at the minimum margin that marked under gray area in the following table,
and its antenna height is 2 m, turn table degree is m°

B Spurious Emission

30 Level (dBuV/m) Date: 2003-06-17 Time: 14:32:28

FCC CLASS-B
| -6dB

I ML o

—-

30 8. 138. 192, 246, 300
Freguency {MHz)
Site : 0D3CHOS-HY
Condition : Sm O3CHO3-MAT HORIZONTAL
EUT i Wireless 2.4G AP
Power 110V a0Hz
MODEL i ME-1034Eooster
MEMO :+ T CH11l Z46ZMH=z
0.5m+inject+l. Sm+booster+l. Sm+5dEL Ceili
Fs4l402
Ower Limit Bzad Probe Cable Preamp Ant Table
Freq Lewel Limit Line Lewel Factor Los=s Factor Bemark Pos Pos
MHz dBEuV,/m dBE dBu¥W/m dBEuly dE dB dB cm deg
1 41_340 31.17 -8.83 40.00 4&5.91 10.1& 1.20 Z7.10 Peak -—- -—-
z 138.810 321.90 -11.60 432.80 46.18 10.33 Z.23 EZ6.84 Peak -—- -—-
<] ZEO.0OED 37.76 -8 F4 45.00 43,83 11.34 3.14 Z&.60 Peak -—- -—-
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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20 Level (dBuVimj) Date: 2003-06-17 Time: 142713
FCC CLASS-B
-6dB

FCC CLASS-B-AY
-6dB

" e [T .

2
s

300 440. 580. T20. B60. 1000
Frequency (MHz)
Gite 1 O3CHO3-HY
Condition : 3w O3CHO3-MAT HORIZONTAL
EUT ¢ Wireless Z.4G 4P
Power ¢ 110V /6a0H=
HMODEL : ME-1053+Eoaoster
HMENMO 1 TX CH1l 246:=MH=
0. 5w+inject+l. Sm+booster+l. Sm+5dEL Ceili
Fi4l40z
Ower Limit Bzad Probe Cable Preanp int  Table
Freq Lewel Limit Line Lewvel Factor Loss Factor Remark Pos=s Pos
MHz dEuVW/m dE dBuV./m dBulr AR AR dE oI deg

1 374,200 37.6% -8.31 46,00 45.5z 13.8Z2 3.9% 27.04 Peak - -

Z F2g_000 37,30 -82.70 46,00 45.84 14 57 4.08 E7.19 Pezk - -

2 TEe_L0O0 38.03 -7.97 46,00 41.01 12.62 &.34 EZ82.00 Peszk -—— -——
SPORTON International Inc. FCC ID. . PY3-ANT24BX
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40 Level (dBulW/mj} Date: 2003-06-17 Time: 14:42:16

FCC CLASS-B
| -6dB

30 g4, 138. 192, 246. 300
Frequency (MHz)
Sirte : 03CHOS-HY
Condition : Sm O03CHO3I-MAT VERTICAL
EUT i Wireless 2,46 4P
Power : 110¥sa0H=
MODEL i ME-1034Eooster
MEMO + TX CH11 Z462MH=z
0L Sn+inject+l. Swtbooster+l. Sn+5dBi Ceili
F541402
Over Limit Bezad Probe Cable Preaup Ant. Table
Freq Lewel Limit Line Lewel Factor Lo=s=s Factor BRemark Pos Pos=
MHz dEuV m dE dBEul/m dBulr dE dE dB cm deg
1 22 E40 21.11 -&8.2% 40.00 43.50 1385 l1.0& 27.10 Peak - -—-
z LEE_ 680 21.67 -8.33 40.00 £El.64 L.73 1.2% Z27.0% Peak - -—-
a2 l4z.120 325.01 -2_.4% 43_E0 45 E2 2.23 Z_E7 Z6_.83 Peak - -—-
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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40 Level (dBuvim) Date: 2003-06-17 Time: 143733
FCC CLASS-B
-6dB

FCC CLASS-B-AV
-6dB

-20 300 440, 580. T20. 860, 1000
Frequency (MHz)
Fite : 0O3CHO3-HY
Condition : 35m 03CHO3-MAT VERTICAL
EUT i WMirelessz Z.40 AF
Power : 110V /60Hz
HMODEL : ME-103+Booster
MEMO i T CH11 Z46:ZMH=
0L SntHinject+l. Swthooster+l, Sut+5dEL Ceili
F3dldoz
Over Limit Bead Probe Cable Preamp Ant  Table
Freq Level Limit Line Lewel Factor Loss Factor Pemark Pos Pos
MHz dBul/m dB dBu¥/m dBul’ dE dE diE cm deg
1 274_E00 27.823 -8.17 46,00 47.08 13.8E 3.99 Z7.04 Peak -——= -——=
z 430 00 37.&45E -8.3L 45,00 45,87 1E5.0& 4,27 Z7.38 Peak -——- -——-
3 780100 38.1e -7.84 46.00 41.&0 15_ 40 56.16 Z&_.00 Peak -——= -——=
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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107 Level {dBuv./m} Date: 2003-06-19 Time: 20:47:05

1

FCC CLASS-B
! -6dB

]
/ \\ FCC CLASS-B-AV

L -6dB

MMW

-20 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz)

Hite : 0O3CHO3-HY

Condition : 3m HORN-ANT-6741 HORIZONTAL

EUT i Wirelesz Z2.4G AP

Power 110V /60H=

HODEL 1 ME-1034+EBooster

MEMO i T CH11 Z46ZMH=

0. 5w+inject+l. Sm+booster+l. Swt+5dBi Ceili
F341402

SPORTON International Inc. FCC ID. : PY3-ANT24BX
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Level (dBuv/m) Date: 2003-06-19 Time: 20:50:48

FCC CLASS-B
-6dB

FCC CLASS-B1AV

T T et ity 1.3
)
44
-20
3000 3400, 3800, 4200, 4600, 5000
Frequency {MHz)
Site : 03CHO3-HY
Condition : 3m HORN-ANT-6741 HORIZONTAL
EUT : Wireless 2,46 AF
Power : 110W/60Hz
MODEL : ME-1034Eooster
MEMO : T CH11 Z46ZMH=
: 0. 5Sp+inject+l. Swtbooster+l. Smt+5dEi Ceili
F341402

FCC ID. : PY3-ANT24BX
Page No. 1 127 of 160
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Level {(dBuWim)
107

Date:

2003-04-16 Time: 20:56:38

i

FCC CLASS-B

1N

-6dB

,J L\ FCC CLASS-B-AV

K b -6dB
-20
1000 1400. 1800, 2200. 2600. 3000
Frequency {(MHz)
Hite 03CHO3-HY
Condition : 3m HORN-ANT-5741 VERTICAL
EUT : Wireless 2.4G AP
Power : 110¥/60Hz
MODEL : ME-1034Eooster
MEMO : Tx CH11 Z462ZMH=z
0.5n+inject+l. Sm+booster+l. Sw+5dEi Ceili
F341402
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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Level {(dBuVv/mj) Date: 2003-06-19 Time: 20:53:31

FCC CLASS-B
-6dB

FCC CLASS-BiAV

s memwmww
[Pt R i
44
-20
3000 3400. 3a&00. 4200. 4600. 5000
Frequency (MHz)
Fite ¢ O3CHO3-HY
Condition : 3m HORN-ANT-6741 VERTICAL
ETT t Wireless 2.4G AP
Power 110V /60Hz
MODEL : ME-103+Booster
MEMO : TH CH11 Z46Z2MH=
: 0.5n+inject+l. Swtbooster+l. Sut+5dEL Ceili
F34l40z2
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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FCC TEST REPORT

Report No. : F341402

B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission Level Margin Detect
Polarity Factor Loss
(MHz) (dBim) (dB) (dBuV)(dBuV/m) (u/m) (dBuV/m) (uV/m) (dB) Mode
2460000 H 2834 604 6450 - ; 98.88  87902.25 Peak
2460000 H 2834 604 5948 - . 93.86  49317.38 AV.
4924000 H 3327 920 10.87 7400 5011.87 53.34 46452 -20.66 Peak
4924000 H 3327 920 513 5400 50119 4760  239.88 -640 AV
2460000 V 2834 604 67.67 - . 102.05 126619.33 Peak
2460000 V 2834 604 6349 - ; 97.87  78252.82 AV.
4924000 V3327 920 11.32 7400 5011.87 5379 48922 -2021 Peak
4924000 V3327 920 652 5400 50119 4899 28151 501 AV
7386.000 V/H ; N
9848.000 V/H . Poak.
12310.000 V/H ; Poak.
14772.000 V/H - P
17234000 V/H ; Poak.
19696.000 V/H : Poak.
22158.000 V/H ; Poak.
24620.000 V/H ; Poak.

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above

Test Engineer:

Jay Zhong

Jay

SPORTON International Inc.

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

FCC ID. : PY3-ANT24BX
Page No. : 130 of 160
Issued Date : Aug. 26, 2003



FCC TEST REPORT Report No. : F341402

*  Test Mode: Mode 11

* Test Distance: 3M

= Temperature: 26 °C

* Relative Humidity: 68 %

= Emission level (dBuV/m) = 20 log Emission level (uV/m)

= Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

B The test was passed at the minimum margin that marked by the frame in the following table
W Spurious Emission

80 Lewel {dBuWim} Date: 2003-08-25 Time: 21:26:47
FCC CLASS-B
| ' -6clB
2 I E
1 1
30

-20 30 B4, 138. 192, 246. 300
Frequency {MHz}
Gite i 0O3CHO3-HY
Condition : 3m 03CHO3-MAT HORIZONTAL
EUT t Wireless Z.4G AP
Power : 110V/60H=
MODEL : ME-1034Eooster
MEMO i TH CH11 240:ZMH=z
0. Sw+inject+l. SwmtBooster+l. Snt+lSdEL Patc
F3dldoz
49
Ower Limit Bead Probe Cable Preanp Ant Table
Freqg Level Limit Line Lewel Factor Loss Factor Bemark Pos Pos
MHz dBu¥V/m dB dBEuW./m dBu¥ dE dE dE cm dag
1 Ea_ 4970 2z_z0 -7.80 40.00 2 LEZ.54 L. 1le 1.88 E7.02 Peak -——= -——=
z S1.0Z0 36.37 -7.13 43.80 E3._04 g.84 1.51 E7.0Z Peak -—= -—=
3 zE0_0&50 37.33 -8.67 46.00 45,93 11.34 Z2.61 EZ&.60 Peak -——= -——=
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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Lewvel {dBul¥/imj)
B0

Date: 2003-08-25 Time: 21:31:07

FCC CLASS-B
-GdB
FCC CLASS-B-AV
-GdB
q 7]
P
* A Mm“«mﬂ«w\h-
-20
300 440, 580. T20. B60. 1000
Frequency (MHz)
Gite 03CHOS-HY
Condition Jm 03CHO3-MAT HORIZONTAL
EUT t Wireless Z.4G AF
Power : 110V/60H=z
MODEL : ME-103+Eooster
MEMO i T CH11 Z40:ZMH=
0. Su+inject+l, Sut+Booster+l., Sut+l5dEi Patc
F3dldoz
49
Ower Limit Bead Probe Cable Preanp Ant Table
Freq Level Limit Line Lewel Factor Loss Factor Pemark Pos Pos
MHz dBu¥/m dB dBu¥/m dBul’ dE dE diE cm deg

1 243 400 29,80 -6 EZ0 4c.00 E0.47 12.79 2.40 Z&6.826 Peak - -

£ ! 374_z00 41.&64 -4_3& 46.00 El.3&6 13_8Z 3.E0 E7.04 Peak -—- -—-

3 786_500 37.58 -8.4F 456.00 41.87 1868 E.03 EZ£.00 Peak - -
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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Lewvel {dBuW/imj}
B0

Date: 2003-08-25 Time: 21:17:58

FCC CLASS-B
= = ' -6dB
1 f) :
T
mMW
-20
30 B4, 138. 192, 246. 00
Frequency {(MHz)
Fite 03CHOS-HY
Condition Sm 03CHO3-MAT VERTICAL
EOT i WMireless Z.4G 4F
Power 1 110v/a0Hz
MODEL : ME-1034Eooster
MEMO : T CH11 Z462MH=
0.5n+inject+l. Sut+Booster+l. Sm+l5dEi Patc
Fidl4oz
49
Ower Limit Bead Probe Cable Preamp Ant Tahle
Fregq Lewel Limit Line Lewvel Factor Loss Factor Bemark Paos Paos=
MHz dBuW/m dE dBuW/m dABuW dE dBE dB oI deg

1! 7e_170 34.87 -E.13 40.00 E4.3&5 E_d4ZF 1.55 &7.0E5 Peak -—- -—-

z 1 9L el 22 27 -L.EZ 432 E0 L4329 9,11 1.78 E7.01 Peak - -

2 ! l40.970 38.&64 -4_.8&6 43.50 E3_E3 1l0.1% £.07 E6.84 Peak -—- -—-
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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50 Lewvel {dBu¥/im) Date: 2003-08-25 Time: 21:22:19
FCC CLASS-B
-6iB

FCC CLASS-B-AV
-6dB

" MMWM

H2

-20 300 440, 580. T20. B60. 1000
Frequency (MHz)
Gite i 03CHO3-HY
Condition : 3m 03CHO3-MAT VERTICAL
EUT : Wireless Z.4G AP
Power i 110V /a0Hz
MODEL : ME-1034Eooster
MEMO : T CH11 Z462MH=
: 0LSmtHinject+l, Sw+Booster+l, Sut+l5dEL Patc
F3dldoz
49
Over Limit Bead Probe Cable Preawp Ant Table
Freq Level Limit Line Lewel Factor Loss Factor Pemark Pos Pos
MHz dBuW/m dE dBu¥W /m dBu\r dE dE dEB Cm deg

1! e3%_000 40.57 -5.43 46.00 45.34 17.99 474 2800 Peak -——= —-——-
Z TEE_E00  37.68 -8.32 46,00 41.37 13.:68 .03 E£8.00 Peak -——- -—-
2 931.400 37,92 -2.02 45,00 40,33 19 EZ £.73 EV7.T7L Peak -——- -—-

m

SPORTON International Inc. FCC ID. . PY3-ANT24BX
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Lewvel {dBu¥/imj)
110

Date: 2003-08-25 Time: 19:41:42

1

FCC CLASS-B

AT

-G0B

W

FCC CLASS-B-AV

-6dB
0 1000 1400, 1800. 2200, 2600, 3000
Frequency (MHz)
Fite O3CHOS-HY
Condition 3m HOFN-ANT-674l HORIZONTAL
EUT i WMireless Z.40 AF
Power : 110V /60Hz
MODEL : ME-1034Eooster
MEMO i T CH11 Z46:ZMH=
0. Su+inject+l, Sut+Booster+l., Sut+l5dEi Patc
F3dldoz
49
Ower Limit Bead Probe Cable Preaup Ant Table
Freq Level Limit Line Lewvel Factor Loss Factor Pemark Pos Pos
MHz dBuW/m dE dBu¥W /m dBu\r dE dE dEB Cm deg
1 154z 000 L£5.95% -18.01 774.00 &6.30 ZE5_53 4. 79 40.63 Peak - -
Z 14z 000 41.z21 -1E.7% L4 00 E1.E5EZ 2EBE_E3 4. 73 4063 Average -——- -——-
3 Zdlz_ 000 &&.9%0 =710 4.00 T3I.ER Z8_Z4 E.ZZ 41.1E5 Peak -—- -—-
4 | F41z_ 000 EO.0fk -3.95 L4. 00 E5.74 EF5_ 24 6. ZZ 41.15 Awerage - -
7 zhlg. 000 &L 13 -g9.87 4. 00 2 Tl.46 7949 6.38 41.70 Peak ——= ——=
2 ! EE15.000 E0O.&1 -3.3% L£4.00 E&_34 2849 £.38 41.20 Average 100 Z7E
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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107 Lewvel {dBuW/imj} Date: 2003-08-25 Time: 19:35:00

FCC CLASS-B
-6dB

FCC CLASS-B-AV

51
g TR g AR e s bl et e G e

3000 3400. 1800. 4200, 4600. 5000
Frequency {(MHz)
Site : 03CHO3-HY
Condition : 3w HORN-ANT-&741 HORIZONTAL
EUT : Wireless Z.4G AP
Power i 110V /a0Hz
MODEL : ME-1034Eooster
MEMO : T CH11 Z2452MH=
: 0.5mHinject+l. SwdBooster+l. Smt+18dBi Patc
: F341402
49
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110 Lewvel {dBul¥/imj} Date: 2003-08-25 Time: 19:23:10
FCC CLASS-B

[N -6dB

55 / \b\"iu_ FCC CLASS-B-AV
1 i hll"w L1 -6dB

|4 [ r———

Bt

1000 1400. 1800. 2200. 2600, 3000
Frequency (MHz)
Gite i 03CHO3-HY
Condition : 3m HORN-ANT-6741 WERTICAL
EUT : Wireless Z.4G AP
Power i 110V /a0Hz
HODEL : ME-103+Booster
MEMD : T¥ CH11 zZ462MH=
: 0.5m+inject+l. SmtBooster+l. Snt+l8dEi Patc
F3dl402
49
Over Limit Bead Probe Cable Preamp Ant Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Bemark Pos Paos
MHz dBuW/m dE dBu¥W/ m ABu dE dB dEB fubi} deg

1 lE3&. 000 4&. 325 -27.65 74,00 E&.37 ZE.7E 4.23 40,86 Peak -——- -—-
z 189 000 2087 -23_43 E4. 00 4053 Z5_ 75 489 40_&6 Awverage -—- -—

SPORTON International Inc. FCC ID. . PY3-ANT24BX
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. Lewvel {dBuW/imj} Date: 2003-08-25 Time: 19:30:04

FCC CLASS-B
-6dB

FCC CLASS-B.AV
T

54
B} wvdwwﬁwﬁﬂﬂwwﬁw”w
M“"‘-‘W b
0 3000 3400. 1800. 4200, 4600, 5000
Frequency (MHz)
Gite i O3CHO3-HY
Condition : 3w HORN-ANT-6741 VERTICAL
EUT t Wireless Z.4G AF
Power : 110V/60H=z
HMODEL 1 ME-1034Eooster
MEMO : T CH1L Z462MH=
r 0L 5mHindject+l, SudBooster+l, Sutl3dBEi Patc
: F341402
49
SPORTON International Inc. FCC ID. : PY3-ANT24BX
TEL : 886-2-2696-2468 Page No. : 138 of 160

FAX : 886-2-2696-2255 Issued Date : Aug. 26, 2003



FCC TEST REPORT

Report No. : F341402

B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission Level Margin Detect
Polarity Factor Loss
(MHz) (dB/m) (dB) (dBuV)(dBuv/m) (u/m) (dBuV/m) (uV/m) (dB) Mode
2462000 H 2835 629 7012 - i 104.76  172981.64 AV,
2462000 H 2835 629 7465 - i 109.29 291407.01 Peak
2460000 V 2834 629 7504 - ; 109.67 304438.80 Peak
2460000 V 2834 629 7035 - ; 104.98 177418.95 AV,
4923000 V 3327 912 862 7400 5011.87 5101 35522 -22.99 Peak
4923000 V 3327 912 085 5400 50119 4324 14521 -1076 AL
4924.000 H - P
7386.000  V/H ; Poak.
9848.000 V/H ; Poak.
12310.000 V/H ; Poak.
14772.000 V/H ; Poak.
17234000 V/H ; Poak.
19696.000 V/H ; Poak.
22158.000 V/H - e
24620.000 V/H ; Poak.

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above

Test Engineer:

Jay Zhong

oy

SPORTON International Inc.

TEL : 886-2-2696-2468
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*  Test Mode: Mode 12

* Test Distance: 3M

= Temperature: 26 °C

= Relative Humidity: 68 %

= Emission level (dBuV/m) = 20 log Emission level (uV/m)

- Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

m The test was passed at the minimum margin that marked under gray area in the following table,
and its antenna height is 2 m, turn table degree is 161°

B Spurious Emission

30 Lewvel {dBuYim} Date: 2003-07-12 Time: 15:39:28
FCO CLASS-B
| ' 6B
2 [ I

il

-2030 g4, 138. 192, 246, { 1]
Frequency {MHz}
Site : D3CHO3-HY
Condition : 3Sm O3CHO3-MAT HORIZONTAL
EUT i Wireless Z.4G AP
Power ¢ 110¥/60Hz
HMODEL : ME-1034Eooster
HEMO : TR CH11 246ZMH=
0. 5Sw+inject+l. fmtbooster+l. Sw+9dEl Dipol
Fid140Z2
Over Limit FEead FProbe Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewel Factor Loss Factor BRemark Pos=s Paos
MH=z dBEul/m dE dBEuV m dEul dE dE dE O deg
1 JE.POO0 0 3IE2_EE O-7.78 40,00 44,33 1394 1.0&8 E7.10 Peak - -
z 1E51.E500 36.2Z7 -7.E3 43.50 £1.43 Q.EE Z.38 Z&.79 Peak -—- -—=
2 ZE0.0E0 3F5.8E -9 1 45,00 4%.00 11.34 2.14 Z&.60 Peak -—- -—=
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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Lewvel {dBuW/m)
B0

Date: 2003-07-12 Time: 15:58:46

FCC CLASS-B
-6elB
FCC CLASS-B-AV
-6dB
1 2
30
-20
300 449, 580. T20. L1108 1000
Frequency (MHz)
Fite : O5CHO3-HY
Condition : 3m 03CHO3Z-MAT HORIZONTAL
EUT : Wireless 2.4G AP
Power : ll0v/60H=z
MODEL : ME-1034Eooster
MEMO : T CH11 Z46:2MH=
: 0. 5w+inject+l. Swthooster+l. Su+9dBi Dipol
F3dl402
Ower Limit Bead Probe Cable Preamp Ant  Table
Freg Level Limit Line Lewel Factor Los=s Factor Remark Pos Fos
MHz dBEul /m dE dBul m dBEual’ dB dE dE [=4) deqg
1 a74.200 3810 -7.90 45,00 47323 13,82 3.99 E7.04 Peak - -
z EO0.Z200 38.24 -7.76 4&6.00 4E5_E7 1&.03 4.64 E7.70 Peak -—= -—
3 624,100 38.32 -7.68 46.00 43_.24 17.46 E.62 EZ8.00 Peak -—= -—
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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20 Level {dBulin) Date: 2003-07-12 Time: 1459:23
FCC CLASS-B
I
f 5 =6tlB
2 I

-20 30 B4, 138, 192. 246, J00
Frequency {MHz)
Gite i 03CHO3-HY
Condition : 3m 03CHO3-MAT WERTICAL
EUT : Wireless Z.40G AF
Fower 1 110v¥/60Hz
MODEL : ME-1034Booster
HEMO i T CH11 Z246:ZMH=
: 0. Sw+inject+l. Smtbooster+l. Sm+9dEL Dipol
Fi4l40z
Ower Limit Bead Probe Csble Preanp Ant  Table
Fredq Lewel Limit Line Lewel Factor Loss Factor Remark Pos Pos
MHz dBu¥./m dE dBuV, m dBul dE dE de cm deg
1 Lg_gz0 23 48 -&.82 40.00 L5272 L3234 1l.43 27.08 Peak 100 4z
E 133080 36.4F -7.08 43_50 5071 10.3E E_E3Z EG.84 Peak -—= -—=
3 ZE0_080 383.64 -7_.36 45.00 EO_7& 1134 3.14 EZ&_60 Peak - -
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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30 Lewvel {dBul/im) Date: 2003-07-12 Time: 15:19:30
FCO CLASS-B
-6elB

FCC CLASS-B-AV
-8

"L A L L At

300 440, 580, T20. 860, 1000
Frequency {(MHz)
3ite : O3CHO3-HY
Condition : 3m O03CHO3-MAT VERTICAL
EUT i Wireless Z.4G AP
Power ¢ 110W/60H=z
HODEL i ME-103+Eooster
HMENO i+ TX CH1L Z2462MH=
: 0.5w+inject+l. Smtbooster+l. Smt+93dEi1 Dipol
Fidldnz
Over Limit Bzad Frobe Cable Preanp Ant. Table
Freq Lewel Limit Line Lewel Factor Loss Factor Remark Posz Pos=s
MHz dBEuV/m dE dBuV/m dBul’ dE dB dE [=4) deg
1 374 _F00 35.31 -7.6% 456.00 47_.54 13.8Z 3.%% E7.04 Peszk -—= -—-
z g39_ 000 3I7_68 -9.3F 45.00 41.75 17.59%2 L.%4 E8.00 Pesk - -
e 7E0_.100  3IB_43 =757 45.00 41.87 1%8.40 .16 E8.00 Peak -—= -—-
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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Lewvel {dBu¥/imj) Date: 2003-08-09 Time: 19:54:53
FCC CLASS-B
AL 6B
T
3 el
4 FCC CLASS-B-AV
54
h -6dg,
b I
I 4 :I
0 1000 1400, 1800, 2200. 2600, 3000
Frequency {(MHz)
Fite 1 O3CHO3-HY
Condition : 3m HORN-ANT-6741 HORIZONTAL
EUT t Wireless Z.4d:F A4F
Power : l10V/60Hz
MODEL : ME-1034Eooster
MEMO : T CH11 Z46ZMH=
0L SntHinject+l, Sut+Booster+l, Sut+?dEL Dipol
Over Limit Bead Probe Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewvel Factor Loss Factor Bemark Pos Pos
MHz dBuW/m dBE dBuW/m dABu dB dB dB oI deqg
1 1590_000 44592 -Z9.08 774.00 41.36 ZE.73 4. 88 E7.05 Peak -—- -—-
Z lta0_000 20.98 -23.02 L4 00 E7.4F 2573 488 Z7.05 Awverage - -
3 £3g0_.000 E7.85 -le.15 74.00 E0O.&85 EB.1%8 &.18 E7.16 Peak -—- -—-
4 z3g80_000 41.73 -1l E7 L5400 34.53 Z8.18 6.18 EZ7.16 Awverage - -
7 zEle_ 000 &4 59 -9.41 400 E&.91 2849 6,37 E7.1%8 Peak - -
] zEl&_000 45,95 -3.05 E4.00 3I8.27 E8.49 537 E7.1% Awverage -—- -—-
a z540_000 &O.0% -13.%1 74.00 BEE.30 Z8_56 6.41 E£7.18 Peak - -
10 zk40_ 000 4100 -13.00 L4 00 33 E1 28 5e &.41 E£7.1%8 Awverage -——- -——-
11 ZE80_000 EZ.05 -Z1.%&5 4. 00 44.06 Z8_69 E.4% Z7.19% Peak -—- -—-
1z zhego_ 000 2L.64 -189. 38 L4 00 E7.eR 2869 6,49 Z7.19 Awverage - -
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107 Lewvel {dBul¥/imj) Date: 2003-08-09 Time: 19:51:39

FCC CLASS-B
-6
1
. B et L e SO RUT L UL, W Sy, P - pu ooy rn =00 TN TN
8 e i s
-§B
0 3000 3400. 300, 4200. 4600. 5000
Frequency (MHz)
Gite i 03CHO3-HY
Condition : 3m HORN-ANT-6741 HORIZONTAL
EUT t Wireless Z.4G AF
Power : 110V/60H=z
HMODEL 1 ME-1034Eooster
MEMO : T¥ CH11 Z4e:ZMH=z

0L 5nHindject+l, SudBooster+l, Sut2dEL Dipol

FCC ID. : PY3-ANT24BX
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120 Lewvel {dBul¥/imj} Date: 2003-08-09 Time: 19:35:32
G
FCC CLASS-B
3 n{' T -6dB
Ta ]
&0 /N %H“‘
4 1 FCC CLASS B AAL
lH“Mm_Nw*v&f%JduhﬂhﬂM*dﬁmm—ﬂﬂ“wN 16 _6dB
————
0 1000 1400, 1800. 2200, 2600, 3000
Frequency {(MHz)
Fite t O3CHO3-HY
Condition : 3m HORN-ANT-6741 WERTICAL
EOT i WMireless Z.4G 4F
Power 1 110v/a0Hz
MODEL : ME-1034Eooster
MEMO : T CH11 Z462MH=
: 0.5m+inject+l. Sm+Booster+l. Su+3dEi Dipol
Ower Limit Bead Probe Cable Preaup Ant Table
Freq Level Limit Line Lewvel Factor Loss Factor Pemark Pos Pos
MHz dBu¥/m dB dBu¥/m dBul’ dE dE diE cm deg
1 lekgg_ 000 Ll 68 —-ZE.322 74.00 482,12 25 7E 488 EZ7.05 Peak - -
z lEkgg_000 35.79 -1&5.21 £E4.00 3IE5.24 EE.7E2 4_ 88 E7.0F Average -—- -—-
3 z348_ 000 &7.31 -6.6% 400 E0.E0 Z8.1Z 6.14 EZ7.15 Peak - -
4 | Ezd4z o000 EO.ls -3.82 L4000 432 07 EE.1z &.14 E7.15 Awverage -——- -——-
7! EE45_000 £5.4% -4 51 7400 E1.&65F Z3_5% &.43 E7.18 Peak -—- -—-
8 ! EhR45.000 EEZ.65 -1.35 EG4.00 44 831 E5_59 6.43 E£7.18 Awverage - -
2 zE9g_ 000 &4 31 -9.&% 7400 Ee.EZ4 2874 &_EE ET.19 Peak -——- -——-
10 ZE95_ 000 47.4% -5 81 E4_ 00 35.4F Z85_.74 &_E5EE E7.1% RAwverage -—- -—-
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Date: 2003-08-09 Time: 19:4%:45

Lewvel {dBul¥/imj}
107

-60B
1
M“‘
B oy
-§dB
0 3000 3400, 3800, 4200, 4600, 5000
Frequency (MHz)

Fite t O3CHO3-HY

Condition : 3m HORN-ANT-6741 WERTICAL

EOT : Wireleszs Z.4G AP

Power 1 110v/a0Hz

MODEL : ME-1034Eooster

HMEMO : TH CH11 zZ46:ZMH=
: 0.5mHinject+l. Sw+Booster+l. Su+9dE1 Dipol

FCC ID. : PY3-ANT24BX
Page No. : 147 of 160
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B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission  Level Margin Detect

Polarity Factor Loss

(MHz) (dB/m) (dB) (dBuV)(dBuv/m) (u/m) (dBuV/m) (uV/m) (dB) Mode
2462000 H 2835 629 7022 - i 104.86 174984.67 Peak
2462000 H 2835 629 6523 - i 99.87  98514.46 AV.
4924000 H 3327 912 1565 7400 5011.87 58.04  797.99 -1596 Peak
4924000 H 3327 912 1121 5400 50119 5360 47863 -040 AV
2460000 V 2834 629 6547 - ; 100.10  101157.95 AV,
2460000 V 2834 629 7347 - ; 108.10 25409727 Peak
4924000 V 3327 912 1558 7400 5011.87 57.97 79159 -16.03 Peak
4924000 V 3327 912 1149 5400 50119 53.88 49431 -012 AV.
7386.000 V/H ; N
9848.000 V/H - Poak.
12310.000 V/H ; Poak.
14772.000 V/H - P
17234000 V/H ; Poak.
19696.000 V/H ; Poak.
22158.000 V/H ; Poak.
24620.000 V/H - Poak.

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above

Jay

Test Engineer:
Jay Zhong

SPORTON International Inc. FCC ID. . PY3-ANT24BX
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5.7. Band Edges Measurement
5.7.1. Measuring Instrumentsl]

As described in chapter 7 of this test report.

5.7.2. Test Procedurel

1. The transmitter output was connected to the spectrum analyzer via a low lose cable.
2. Set both RBW and VBW of spectrum analyzer to 100KHz with convenient frequency span
including 100 KHz bandwidth from band edge.

3. The band edges was measured and recorded.
5.7.3. Test Resultl]

Test Result in lower band (Channel 1)[1 PASS (Plot Ref. No.: 1)
Test Result in higher band(Channel 11)[1 PASS (Plot Ref. No.: 2)

5.7.4. Note on Band edge Emission

The band edge emission plot1 on page 154. shows 52.15dB delta between carrier maximum power and local
maximum emission in the restricted band (2.310~2.390 GHz).
The band edge emission plot2 on page 155. shows 51.05dB delta between carrier maximum power and local
maximum emission in the restricted band (2.4835~2.5 GHz).
Antenna: 5dBi Ceiling

The emission of The maximum

Polarity Channel carrier power field strength in Limit Margin Result
strength restrict band
(dBuV/m) (dBpV/m) (dBpV/m) (dB)
H 01 102.05 49.90 74.00 -24.10 Peak
H 01 93.11 40.96 54.00 -13.04 Average
\% 01 103.64 51.49 74.00 -22.51 Peak
\Y 01 96.31 44.16 54.00 -9.84 Average
H 11 98.97 47.92 74.00 -26.08 Peak
H 11 94.03 42.98 54.00 -11.02 Average
Y 11 102.21 51.16 74.00 -22.84 Peak
Vv 11 98.04 46.99 54.00 -7.01 Average
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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Antenna: 9dBi Dipole

The emission of The maximum

Polarity Channel carrier power field strength in Limit Margin Result
strength restrict band
(dBuV/m) (dBpV/m) (dBuV/m) (dB)
H 01 106.28 54.13 74.00 -19.87 Peak
H 01 100.33 48.18 54.00 -5.82 Average
\Y 01 108.35 56.20 74.00 -17.80 Peak
\% 01 100.42 48.27 54.00 -5.73 Average
H 11 104.86 53.81 74.00 -20.19 Peak
H 11 99.87 48.82 54.00 -5.18 Average
\% 11 108.10 57.05 74.00 -16.95 Peak
\ 11 100.10 49.05 54.00 -4.95 Average

Antenna: 18dBi Patch

The emission of The maximum

Polarity Channel carrier power field strength in Limit Margin Result
strength restrict band
(dBuV/m) (dBuV/m) (dBuV/m) (dB)
H 01 100.21 48.06 74.00 -25.94 Peak
H 01 94.06 41.91 54.00 -12.09 Average
\Y 01 109.55 57.40 74.00 -16.60 Peak
V 01 104.87 52.72 54.00 -1.28 Average
H 11 109.29 58.24 74.00 -15.76 Peak
H 11 104.76 53.71 54.00 -0.29 Average
\ 11 109.67 58.62 74.00 -15.38 Peak
V 11 104.98 53.93 54.00 -0.07 Average

[IThe maximum field strength in restricted band is the emission of carrier power strength subtract to the delta

between carrier maximum power and local maximum emission in the restricted band.

SPORTON International Inc. FCC ID. : PY3-ANT24BX
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The spectrum analyzer plots are attached as below!(]
Plot1 (Channel 1)[1

*RBW 100 kHz Delta 2 [Tl ]
*VBW 100 kHz -52.15 dB
Ref 20 dBm *Att 5 dB * SWT 500 ms -24.400000000 MHz
20 Offget 30|dB 1 Marker| 1 [TL
13L67 dBm
10 214311200000 GH
Delta B [Tl ]
o -32|89 dB
TIEW
-0 =T 00UOU0P00 MHZ
\ VL
--10
3
20 £ !
A A
| _40 i |
-50
-—-60
|--70
-80
Center 2.4 GHz 10 MHz/ Span 100 MHz
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Plot2 (Channel 11)[1

*RBW 100 kHz Delta 2 [T1 1]
*VBW 100 kH=z -51.05 dB
Ref 20 dBm *att 5 dB * SWT 500 ms 40.200000000 MHz
20 Offket 30}dB Marker|{ 1 [Tl
2 12191 dBm

21 460900000 GHZ

10
Delta B [T1 ]

g ~ “\ -36/31 dB

IEW N

-0 r. - \ T 000000p00 -
10

20 / \ 3

M |

i L/

-60

-80
Center 2.4835 GHz 10 MHz/ Span 100 MH=z

Comments(] All emissions in any 100kHz bandwidth outside the band edge are attenuated more then 20dB

from the carrier.

SPORTON International Inc. FCC ID. . PY3-ANT24BX
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5.8. Antenna Requirements

The EUT use a detachable antenna via SMA-reversed external connector. It is considered meet antenna
requirement of FCC.

5.8.1. Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be designed

to ensure that no antenna other than that furnished by the responsible party shall be used with the device.

And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional gain greater than
6dBi are used, the power shall be reduced by the amount in dB that the directional gain of the antenna

exceeds 6dBi.

5.8.2. Antenna Connected Construction

The maximum Gain antenna used in this product is:

- ANT24D18: 18dBi Patch Antenna

- ANT24D12: 12dBi Patch Antenna

- ANT24P5: 5dBi Dipole Antenna

- ANT2405: 5dBi Ceiling Antenna

- ANT24P7: 7dBi Dipole Antenna

- ANT24P2: 2dBi Dipole Antenna

- ANT24S4: 4dBi Triband Stand Antenna
- ANT248S5: 5dBi Stand Antenna

- ANT24P9: 9dBi Dipole Antenna

SPORTON International Inc. FCC ID. . PY3-ANT24BX
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6. Antenna Factor & Cable Loss
<Mode 1, 2, 4, 5, 6, 8, 9, 10, 12>

Frequency  Antenna Factor  Cable Loss Frequency  Antenna Factor  Cable Loss
(MHz) (dB) (dB) (MHz) (dB) (dB)
30 15.35 1.00 1000 24.30 3.89
35 13.63 1.08 2000 31.10 5.41
40 11.11 1.18 3000 29.60 6.92
45 10.59 1.24 4000 30.80 8.24
50 6.47 1.30 5000 34.20 9.22
55 5.83 1.38 6000 33.30 10.25
60 5.18 1.44 7000 37.80 11.61
65 4.81 1.52 8000 39.40 11.78
70 4.43 1.59 9000 38.40 12.59
75 5.10 1.68 10000 38.90 13.84
80 5.91 1.75 11000 41.10 14.64
85 7.33 1.77 12000 42.70 14.12
90 8.74 1.83 13000 43.90 16.01
95 9.05 1.85 14000 43.70 13.76
100 9.36 1.90 15000 43.40 14.30
110 9.65 2.01 16000 40.90 15.16
120 9.97 2.06 17000 44.40 15.88
130 10.51 2.16 18000 47.10 16.09
140 10.32 2.24 19000 37.60 16.98
150 9.42 2.34 20000 37.30 16.21
160 8.09 2.42 21000 37.00 20.13
170 7.43 2.56 22000 38.00 19.24
180 7.60 2.62 23000 38.70 19.64
190 7.43 2.67 24000 38.60 20.54
200 7.26 2.76 25000 38.90 20.14
220 9.11 2.92 14000 43.70 13.76
240 10.88 3.09 15000 43.40 14.30
260 11.75 3.23 16000 40.90 15.16
280 11.55 3.38 17000 44.40 15.88
300 11.36 3.51 18000 47.10 16.09
320 12.03 3.63 19000 37.60 16.98
340 12.69 3.73 20000 37.30 16.21
360 13.33 4.03 21000 37.00 20.13
380 14.00 4.00 22000 38.00 19.24
400 14.63 4.09 23000 38.70 19.64
450 15.33 4.31 24000 38.60 20.54
500 16.03 4.64 25000 38.90 20.14

550 16.65 5.09

600 17.29 5.49

650 17.64 5.82

700 18.00 5.94

750 18.39 6.16

800 18.79 6.58

850 19.10 6.72

900 19.42 6.81

950 19.58 7.10

1000 19.75 7.41
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<Mode 3, 7, 11>

Frequency  Antenna Factor  Cable Loss Frequency  Antenna Factor  Cable Loss
(MHz) (dB) (dB) (MHz) (dB) (dB)
30 15.35 1.01 1000 24.10 3.92
35 13.63 1.04 2000 27.40 5.66
40 11.11 1.09 3000 30.00 7.20
45 10.59 1.24 4000 32.60 9.36
50 6.47 1.43 5000 33.40 9.16
55 5.83 1.39 6000 34.20 10.70
60 5.18 1.59 7000 35.30 12.16
65 4.81 1.41 8000 36.90 13.12
70 4.43 1.43 9000 38.10 13.81
75 5.10 1.55 10000 39.00 14.83
80 5.91 1.56 11000 38.60 15.83
85 7.33 1.62 12000 39.50 17.11
90 8.74 1.41 13000 39.30 17.62
95 9.05 1.81 14000 41.60 18.37
100 9.36 1.68 15000 40.60 19.10
110 9.65 1.73 16000 37.20 19.72
120 9.97 1.79 17000 40.20 21.98
130 10.51 1.93 18000 48.90 21.22
140 10.32 2.06 19000 37.60 23.90
150 9.42 2.09 20000 37.30 24.07
160 8.09 212 21000 37.00 25.49
170 7.43 212 22000 38.00 24.92
180 7.60 212 23000 38.70 25.60
190 7.43 2.21 24000 38.60 25.70
200 7.26 2.29 25000 38.90 26.54
220 9.11 2.42
240 10.88 2.54
260 11.75 2.66
280 11.55 2.76
300 11.36 2.85
320 12.03 3.10
340 12.69 3.36
360 13.33 3.49
380 14.00 3.50
400 14.63 3.51
450 15.33 3.55
500 16.03 3.81
550 16.65 4.05
600 17.29 4.23
650 17.64 4.63
700 18.00 4.74
750 18.39 4.95
800 18.79 5.06
850 19.10 5.18
900 19.42 5.40
950 19.58 5.91
1000 19.75 5.58
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7. List of Measuring Equipments Used
Instrument Manufacturer Model No. Serial No. Characteristics Calibration Date Remark
i Conduction
EMC Receiver R&S ESCS 30 100132 9 KHz - 2.75 GHz Jun. 03, 2002 (CO01-HY)
Conduction
LISN MessTec NNB-2/16Z 2001-008 9 KHz — 30 MHz Apr. 29, 2003 (CO01-HY)
LISN Conduction
(Support Unit) MessTec NNB-2/16Z 2001-009 9 KHz - 30 MHz Apr. 29, 2003 (CO01-HY)
. Conduction
EMI Filter LINDGREN LRE-2060 1004 <450 Hz N/A (CO01-HY)
. Conduction
EMI Filter LINDGREN N6006 201052 0~60Hz N/A (CO01-HY)
Suhner Conduction
RF Cable-CON Switzerland RG223/U CB029 9KHz~30MHz Jan. 07, 2003 (CO01-HY)
50 ohm BNC type Conduction
Terminal NOBLE 500hm TM013 50 ohm Apr. 24, 2003 (CO01-HY)
3m Semi Anechoic SIDT 30MHz~1GHz Jun. 22, 2002 Radiation
Chamber FRANKONIA | SAC-3M | 03CHO3-HY 3m (for Mode 1,2,5,6,9,10) | (03CHO3-HY)
3m Semi Anechoic SIDT 30MHz~1GHz Jun. 21, 2003 Radiation
Chamber FRANKONIA | SAC-3M | 03CHO3-HY 3m (for Mode 3,4,7,8,11,12) | (03CHO3-HY)
Radiation
Spectrum analyzer R&S FSP30 100004/040 9KHZ~40GHz Aug. 06, 2003 (03CHO3-HY)
. Radiation
Receiver SCHAFFNER SCR 3501 417 9 KHz -1GHz Feb. 20, 2003 (03CHO3-HY)
- Radiation
Amplifier HP 8447D 2944A09072 | 100KHz — 1.3GHz Oct. 21, 2002 (03CH03-HY)
- ~ Aug. 12, 2002 Radiation
Amplifier MITEQ AFS44 879981 100MHz~26.5GHz (for Mode 1,2,5.6,9,10) | (03CHO3-HY)
e Jul. 10, 2003 Radiation
Amplifier MITEQ AFS44 879981 100MHz~26.5GHz (for Mode 3,4,7,8,11,12) | (03CHO3-HY)
Bilog Antenna | SCHAFFNER | CBL6112B 2687 30MHz —2GHz Dec. 21, 2002 Radiation
9 el (03CHO3-HY)
Radiation
Horn Antenna COM-POWER AH-118 10094 1GHz - 18GHz Apr. 10, 2003 (03CHO3-HY)
Radiation
Turn Table HD DS 420 420/650/00 0 ~ 360 degree N/A (03CHO3-HY)
Radiation
Antenna Mast HD MA 240 240/560/00 Tm-4m N/A (03CH03-HY)
RF Cable-R03m Jye Bao RG142 CB021 30MHz~1GHz Jan. 02, 2003 (o§§ﬂ'3§?SY)
HornAntenna | Schwarzbeck | BBHA9170 |BBHA9170154| 15GHz~40GHz May 09, 2003 Radiation
' (03CHO3-HY)
RF Cable-HIGH Jye Bao RG142 CB030-HIGH 1GHz~29.5GHz Mar. 14, 2003 Radiation
Power meter R&S NRVS 100444 DC~40GHz May 28, 2003 Conducted
Power sensor R&S NRV-Z55 100049 DC~40GHz May 28, 2003 Conducted
Power Sensor R&S NRV-Z32 100057 30MHz-6GHz May 28, 2003 Conducted
AC power source HPC HPA-500W | HPA-9100024 AC 0~300V May 27, 2003 Conducted
Temp. and Humidity| g5y THS-C3L 612 N/A Oct. 02, 2002 Conducted
Chamber
[ Calibration Interval of instruments listed above is one year.
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8. Uncertainty of Test Site

Uncertainty of Radiated Emission Measurement

_ Probability
Contribution Distribution 3m
Antenna factor calibration normal(k=2) +1
cable loss calibration normal(k=2) +0.3
RCV/SPA specification rectangular 12
Antenna Directivity rectangular 13
Antenna Factor V.S. Height rectangular 12
Antenna Factor Interpolation for Frequency rectangular 10.25
site imperfection rectangular 12
Mismatch
Receiver VSWR I'1=0.09
Antenna VSWR I'2=0.67
Uncertainty=20log(1-T"1*I"2) U-shaped *0.54
combined standard uncertainty Ue(y) normal 2.7
g/l;zsurlLrEzuLT:(eyr;talnty for a level of confidence of normal (k=2) 154

U=v{(1/2)2+(0.3/2)+(22+0.52+22+0.25%+22)/3+(0.54)2/2}=2.2 for 10m test distance
U=V{(1/2)2+(0.3/2)2+(22+32+22+0.25%+22)/3+(0.54)/2}=2.7 for 3m test distance

Uncertainty of Conducted Emission Measurement

Contribution P.rob.abll!ty 150KHz — 30MHz
Distribution

Cable and I/P attenuator calibration normal(k=2) +0.3

RCV/SPA specification rectangular 12

LISN coupling specification rectangular +1.5

Transducer factor frequency interpolation rectangular 0.2

Mismatch

Receiver VSWR T'1=0.09

LISN VSWR I'2=0.33 U-shaped 0.2

Uncertainty=20log(1-I"1*T"2)

combined standard uncertainty Ue(y) normal +1.66

g/l;zsurltr}gzu&]:z/r)tamty for a level of confidence of normal (k=2) +3.32

U=v{(0.3/2)? +(22+1.52+0.22)/3+(0.2)?/2}=1.66
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